P REPO2.DOC 11/12/03

3.7.4 DESIGN CRITERIA AND SPECIFICATIONS OF WATER SUPPLY FACILITIES

(h)

(b}

(©)

@)

Special Request from Egyptian Government

* The following matters were requested by the Egyptian Government, especially for the

water supply system design of the project:
Stable Supply

The water supply system shall responsible to serve a safety water stably, to ensure a
stable production of the industrial estate.

The design incorporates a water stock for eight hours supply in the raw water
- reservoir and the treated water reservoir. This water stock can avoid the emergency

stoppage of water treatment.

As for the emergency power source, generator sets are installed at the intake pump
station and the water treatment plant. Capacity of these generator sets are 50%

provision of full scaled operation.
Fire Hydrant System

Fire attack system is one of the important utilities for the industrial estate as well as

the stable water supply, to save properties in the service area. In this design, the fire

hydrants are installed alone the distribution main pipeline which is more than Nominal
Diameter (ND) 200mm. A coverage of one hydrant tap is 50 m radius.

Recycling System of Sludge Draw-off Water

Landscaping design of the project area includes planting schedule of trees, shrub. For
economical view, the draw-off water generated in the water treatment plant will be

recycled for this planting purpose.

General Layout of Water Supply Facilities

Site Selection of Water Treatment Plant

+3.7-17



REPOZ2.00C 1312193

- (3)

(a)

Preliminary layout of the water supply facilities were given in the Master Plan 1986. JICA
study team made the field investigation to improve the preliminary layout. Final layout of
the water supply facilities are shown in FIG.1.1-WS. Major alterations in the improved

layout are listed below;

»  For irrigation and planting purpose, draw-off water supply system is strongly
requested by MODANC to add newly in the project.

. Location of the water treatment plant is relocated fiom the intake point to the
project area (Ataqa LE., Adabiya LF.Z.).

‘o Location of the intake point is as same as the master plan, which is 3 km upstream

from the existing SCA water treatment plant.

. Pipélin_e route (19.5 km) between Intake to.Waﬁer Treatment Plant is selected in
the desert area through outside of the urban area of Suez City.

Intake Facilities

Layout plan of the intake facilities and prollcés_sl and iﬁstfﬁn_;énfafion di'agram are shown in
FIG. 4.1-WS and 4.2-WS. T o

~ Design Criteria

Main function of the Intake Facilities is to intake raw water from Suez Sweetwater Canal
and pump it up to the Water Treatment Plant to be constructed in the Ataga Industrial
Estate with about 19.5 km distance to convey.

The Entake Facilities is to be located at about 3 km up-stream from the existing SCA water
treatment plant. The facilities consist of Intake mouth, Guide channel, Screens, Pumping
station, Electric power sub-station and utilities.

The major critenia of the intake facilities shall comply with folloWings:

1) Intake mouth and Guide Channel

Flow Quantity : Max. 100,000 cu.m per day

3.7-18



REPO2DOC 1112193

Flow in Guide Channel

| Water le{/el at'Int.ak'e mouth

(Gates of Intake mouth
Screens

2) Intake Pump station

Water level at Suction
Total Pump Capacity
Total Pumping head
Pumping Rate
Distance to Convey
Number of Pumps installed
| Pump speed
Water-hammer prevention

3) Constants

Flow factor (C) for pipe

Max. 0.6 m pér Sec.

EL3.5m (H:W.L)

EL 3.0m (LW.L)

Stop Log and Sluice gate

Coarse bar screen and Motor drive fine
screen

EL33m

69.44 cu.m per min.

120m -

18.00 m3/sec

19,450 m

" 4 duty pumps and 2 stand-by

1,000 rpm

Internal fly-wheel, Air véssel

Ductile cast iron pipe 110

Head-loss factor (f) for fittings: Bell mouth 0.2000

Bend 45 deg.
Sluice valve
Butterfly valve

Check valve

4) Power Supply

3.7-19

0.1028

0.5000

0.2000

0.5000



REPORDOC 1112553 . . .

' Power Sub-station to be instafled in the instde of the yard receives the power of 22
KV from commercial line and transform it to 6 KV and 380/220 V, then distribute
to the Intake facilities. - | |

Emergency generator to be installed at the above Power Subn.stat_ion provides 50%
of required power of fully operation mode.

(b) Major Speciﬁcations of Intake
1) Screen
Type : Bar screen (int.25mm) with Motor-drive rotary rake.
Dimensions T W 1,700 x D 2,700 mm
inclination : 70 degrees

Max. head loss  : 300 mm

Quantities 2 dﬁty units for 2 guide channels

Accessories : Local control panel, Level switch, Trash container
2) Sluice. Gate

Type : Steel Sluice Gate

Dimensions : 1.7m span X 1.5m height

Quantities - 2 units for 2 guide channels
3) Intake Pump

Type : Double suction centrifugal multi stage type

Discharge per unit : 18.00 m3/min.

Pump speed : 1,000 rpm

Total pumping head : 120 m (see TABLE 4.1-WS).

Constant of Pump : Efficiency 0.75, Excess ratio for Power 1.10

3.7-20



REPOZDOG 1112/83

- Pump Characteristic Curve

Motor rating power ;

. see FIG.4.3-WS

500 kW

Quantities : 6 units {4 duty pumps and 2 stand-by)

Materials : Gray cast iron casing with stainless steel impeller and shaft
4  Motor

Type . Slip-ling type induction moter

Voltage. 6,000V

Output : 500 kW

Speed : 6 poles (1,000 rpm) .

Insulation | : équivﬂent as Class F (JIS)
5) Air Vessel

Materials : Rolled steel

Capacity' : 40 m3

Design pressure 1 16 kgfem

Accessories " Air compressor x 2 sets, Water level switch, Air release valve
6) Switchgear

6 kV incoming panel - 1 panel

Auto transformer starter panel . 6 panels

Motor control panels . 6 panels

Low voltage control panel : 1 panel

7 Instrumentation

Water level indicator, water flow indicator/recorder, obstacle alarms, pump

start/stop, emergency stop sequence, generator control sequence, complete graphic

3.7-21



REPQO2.DOC 11712493

operation indicator system, the telemetering system of water level at raw water

_reservoir for pump operation

8) Miscellaneous

Valves : 18 sets of butterfly valves with manual apparatus
Flow conirol valve : 1 set of butterfly valves with manual apparatus

Flow meter : 1 unit Of venturi tube type
Pipes (for pump room) - : Rolled steel, 16 kg/cm2

Flexible pipe joint : 1 set of rubber type flex. joint

Drain pump 2 sets of submersible pump (1.5 kW)
Maintenance tools : 1 complete set to be used for pump maintenance.

3.7-22



TABLE 4.1-WS JLOSS  CALCULATION TABLE
Service
“jitem | pesciiption of losses I Fiow | Dla. 1 VE!lOCltyI f I 1loss |
: {_Nc'- I - ‘ {m3/sec) ‘_|.__(.r.11ru_ _ 1 {m/8ec) ll _____ i (m) {
|
|- 0 |Screen loss | 0.00000 1] 0.000 | 0.0000 | 0.300 |
. b i _ | | }
i T { | I
i ! |Bellmouth | G.30000 | 400 2.3872 | 0.2000 | 0.058 |
] I _ | | I
! N A | |
| 2 | 45 deg Bend [ 0.30000 400 i 2.387 | 0.0994 | 0.029 |
e e e e e
[ 2 IStraight p;pe(Wtham !Iazen)f 0.30000 | 400 { 2.387 | 0.0229 0.133 |
|_ __.I___.l.»f-’,!lgLD:,,, 8.00{m)_c=110 { _E i | |
- I | ‘ ]
| 4 |Sluice valve | 0.30000 | 400 | 2.387 | 0.0500 0,015 |
I . 1 | 1 i {
{ e _ { _ 1 T
| 5 [Taper pipe(Divergent) | 0.30000 IDl= 300 [Vvi= 4.244|  0.1717 | 0.030 |
I vvvvv . . ]  D2= 400 |v2= 2.397| | !
[ | | | IR
| 6 [huttecfly valve | o0.30000 | 400 | 2.387 | o0.z2000 | 0.058 |
N S | [ | | | }
I I | | } I i
| 7 ‘[Won-return valve | o0.30000 | 400 | 2.387 0.5000 | 0.145 |
|- —| | | i i
| 8 |Confluence flow at T | ©.30000 {D1= 400 |vi= 2.387| 46.0531 | 0.234
% _______ : o i EDZ:J.IUO %_V2= 0.316 !
. _ — . |
| 9 [straight p_lpP(WJ 1liam Hazen) [ 0.30000 | 1100 0.316 | o0.0262 | 0.000
I i _Length= 4.00({m)_c=110 { I % {
1
| 10 |confluence {low at T | ©0.60000 |Di= 400 |vi= 2,387 0.6862 | 0.014 |
; { B { | D2=1100 { V2= 0.531 | !
i i | i
| 11 |Straight p_‘l_pP(Wll).lam Hazen) | 0.60000 | 1100 0.631 | ©¢.0236 | 0.002
f__ 1 _ieungth= _ 4.00(m) c=il0 | I | E
! |
| 12 |Confluence flow at T i  0.90000 |Di= 400 |V1= 2.387] 0©.5228 | 0.024
O SN S E | D2=1100 =v2= 0.947} }
| { |
| 13 |straight pipe(William Hazen)| 0.90000 | 1100 | ©.947 | o0.0222 | G.004
I . |. Length= _ 4.00(m)_c=110 | % ! ; g
f |
! 14 | confluence flow at T | 1.20000 |D1= 400 |Vvi= 2.387 0.4202 | 0.034 |
| I . JDb2=1100 |vz=1.263] I |
7 i | f | ]
I 15 [Straight pipe{William lazen)] 1.20000 | 1100 1.263 | ©0.0213 | 0.024 |
| ... Llength= _ 15.00(m) c=1i0 E E l {
i i .
j 16 {ventury flow meter { 0.00000 | 0 0.000 0.0000 | 0.200 i
| SR ! ! | | i
B i ) f I i | | ]
[ 17 |straight pipe(William Nazen)| 1.20000 | 1100 | 1.263 | ©0.0213 | 30.642 |
] _ Length~19450.00({m) c=110 % % % ﬁ%
| !
i 18  jventury flow meter |  0.00000 | o] 0.000 0.0040 | 0.200 :
| 1. 1 | b |
I } | | I | i
| 19 |other loss | - 0.00000 | o | 0.000 | 00,0000 0.800 |
| | ~ | | ]
I ! I I ! | |
| 20 lvelocity head | 1.20000 | 1100 | 1.263 | 11,0000 0.081 |
I DO l i i I I ,%
Sum of Hydraulic losses in meter | 33.028 |
i .
Static head | 85.300 |
| f
o 1 {118.328) |
Total Head LT
e e e e 112007

3.7-23



10

1n

12

13

14 13 16

R ——

<

HOAK SHOP

ELECTRIC HOUSE

TO SUEZ CITY

ROAD

N
N N ININ TN

CNLDAD LD

A AAD

N N

500

FENCE

HAIER WAY

GEMNERAL NOTES

 LEGEND

§3  TRee
COVER SOIL
® QUTDOOR LIGHTING

Asphalt Pavement

Fence

DESCRIFTIONS | owe. no.

REFERENCE DRAWINGS

NO. | DATE DESCRIPFIONS BY {ARFR|

REVISIONS

ARAB REPUBLIC OF EGYPT

MINISTRY OF DEVELOPMENT,
NEW COMMUNITIES, HOUSING AND PUBLIC UTILITiES

THE DETAILED DESIGN ON THE URGENT DEVELOPMENT PLAN
OF
THE SUEE BAY COASTAL AREA DEVELOPMENT

FIG. 4.2-WS

LAYOUT PLAN
QF
INTAKE FACILITIES (2)

R ———

IR JAPAN INTERNATIONAL COQRERATION. AGENCY

SUBMTTIED | APPROVED | SCALE aev. NO.
0

DATE October, 1983 | pws. ro, AZ-21-1-4

10

iz

143 15 16 .

3.7-24




13

4 . 15 16

i

®

OO ®® i

TELEPHONE _

N6 : @

®

®

TECEMETERING UNIT

!
I
{
T
!
|
!
f
|

TRAVELLING SCREEN PANEL

1]
]
|
I
|
|
I
|
I
I
|
|
I
I
!
I
!
|
1
1
I
|
|
]
|
I
]

i
i

PUMP  CONTROL PANEL

I
!
b
]
|
|
|
|
|
1
l
I
I
1
|
|
|
|
i
!
i
1
|
|
|
1
i
1
)
' 3
1

[~

t
]
4
1
!
!
|
1
!
I

COMPRESSOR  PANEL

it

// I o

=g

s
{

==

E_SCREEH

|
1
I
I
|
!
!
i
|
|
1
1
|
[
[
I
[
[
f
!
I
!
|
I
i
i
[
[
|
!
!
f
t
t
!
I
[
|
|
I
I
|
1
i

FLOW  DIAGRAM

HETER

I
|
I
!
!
I
{
{
|
|
|
I
I
t
f
|
|
|
|
!
|
!
|
|
1} F1
ol
L
7{ =

551 (4Qm3).
EMJLI_K!_SELL

GCP 0.65% 6PF

GENIRAL NOTES

e o= HOTOR

@ ~ o LEVEL SWITCH
,@_-- LEVEL METER
_w._.um: 0F OBSTACLE
,._._. FLOW METER

DESZRIPTIONS [ owe. wo.

REFEREMNCE DRAWINGS

RO [ DATE DESCE?PTIONS N

ARFDY

REVISIONS

ARAB REPUBLIC OF EGYPT

MIRISTRY OF DEVELOPMENT,
HEW COMMUMITIES, HOUSING AND PUBLC UTILITIES

THE DETAILED DESIGN ON THE URGENT DEVELOFMENT FLAN
’ OF
THE SUET BAY COASTAL AREA DEVEROPMENT

FIG 4.3-WS .
Intake

Process and Instrumentation

JIE3y JAPAN INTERNATIONAL COOPERATION AGENCY

BUTTED AMRCVED SCALE T

 FREE

REY. NO.

bATE October, 1893

14

13

bWG. HO. A2-2.1-1-5
' 16

3.7-25







1oM0gd

“ON 8]l

< é pealy [BlOL

© 5 fouedyy

$20¢ -0d

‘ON SIBWHST -on 8pI0 |

T
[
-

T
o
o~

+ 08

i

- 0S

. mi LR -mwoz
wds “: 000 SEY s 46 ON

e e e

MY 90, 1 wmdinpj
JELRT VOILSHGNT sdhL |2
| BRI Bwlg By r..vlﬂ_wommum_uwam ey
T pEE el o | :
e C SRR e O SR S

.. o9

.......... S SR . .._.... — : : : ~ “ ..Quﬂ\ﬁ
M

e S e 1|

v &N&. < wum 1

) ON wal|

(passdxy) dwnd a8yl jo saand U_Wm\mxuwwwwmm%m . JBWOISND
7

3.7-26



REPO2.DOC 1112183

4

(a)

Aqueduct

Layout plan of the aqueduct pipeline and the profile are shown in ¥IG. 4.5-WS and 4.6-
wS. :

- Design Criteria

The main function of aqueduct pipeline is to convey raw water from the intake io WTP.
The distance to convey is 19,785 m.

Design flow rate is 100,000 m3/d (1.157 m3/sec) as maximum,

Design flow velocity is less than 2.0 m/sec,

“‘The aqueduct pipeline has no booster pump station, because of complication of operation
_and-maintenance and power supply for booster pump. A

The aqueduct design conforms to the Egyptian Code of Water Works 1990 and Mihistn'al

_decree 268-1988.

The telemetering wire is laid 'aiong .the aqueduct pipéline, for telemetering and

communication between ithe WTP and the intake P/S.

'Foilowing design criteria is adopted to the aqueduct design:

1) Hydraulic Formula adopted

Hazen-Wiiliam's formula is principally vsed for calculation of gravity flow.

2) Constants
Flow factor (C) for pipe : Ductile cast iron pipe 110
Head-loss factor (f) for fittings | : Bend 45deg.  0.1028
Sluice valve | 0.5000
Butterfly valve  0.2000
3) Minimum cover for embedding . 1.0m |

3.7-27



REPO2.DOC 1111203

(b)

4) . Flange rating

5) Elevation at discharge (WTP)
6} . Surplus for Pumping head

7 o ‘Constant for Installation

Unit weight of cover soil

L.oad of vehicle

Linear Load
Plane Load

Impact factor (1)

Major Specifications

1)  Material of Pipe

2) Diameter of Pipé
3) Total Length

4) Joint type of pipe

3.7-28

- 16 kgf/em2
HWL, 885m
LWL 8,.5m

5.0 m (Egyptian Code)

1.8 t/mé '

20 ton for 4m(L) x 1.75m{W)

Point load (Front wheel) 2.0t/wheel.
Point load (Rear wheel) 8.0t/wheel
5.0t/m

.3'50 kg/mZ .( Span > 80m)

20/(50+ Span:m)

Ductile cast iron pipe, Minimum tensile
strength 420 N/mm2, Minimum elongation
less than 7%

ND 1,100
19,785 m

Push-on joint - Mirimum deflection allowed

for jointing 2 deg.

Mechanical joint - Minimum tensile strength
400 M/mm2, Minimum elongation less than
5%, Socket depth 130mm



REPQ2.DOC 1112193

3)

6)

7

8)

Coating and Lining

Valves (Class)

{Maintenance valve)

{Air valve)

.(Blow-oﬂ' valve)

Polyethylene Encasement :

* Ancillary works

(Railway crossing)

(Aque-bridge)

" (Road crossing)

{Telemetering wiring)

Outer coating - Epoxy ,t = 0.lmm -
Inner lining - Mortar, t = IO:mr'nj:ISmm
Working Pressure - 10 kgf/can, 16 kgf/cm?

Butterfly valve, to be install at either 1 km

- interval or crossings of road and railway.

Double mouth rapid exhaust type, ND 200
mm, to be installed at peaks when ratio of
gradient between inflow and outflow is more
than 2:3. '

Sluice valve, to be installed at either bottoms
with interval of 2 to 3 km as Minimum or
crossings of road and railway.

19,875 m (equalize to DCIP length)

2 sites, Double pipe system for protection,
Pipe-jacking method '

1 site, Steel pipe with Air valve

10 sites, Double pipe system for protection,
Pipe-jacking method or Open trench method

Signal conveyance cable, 20 km length

3.7-29



-t £L ” r: s 1L ot . [ f . £ L
LLTTY ow e | 51N v
hogory
g o 1.0; Fudaare _ L ,.\\\
ASWESY WOLIVNMO0S TIMTINLLI MreevT I . LT
(wny ; W T -
s £ i . o dIM | E 7
d resous = P »
A (L mH __ i
I AT e . \w
i & m.
i
o iz r
|1 ey

pnpenby £ OIS

r DOFITRAR YHY TLSYOS ATE TS B
o

MY INPRACTEIAG] IMIDAN BAL WO WOMXD GTEIa0 JW)

e

N

SR I ONY SHESIION TRLUNIWRCT MmN

3.7-30

‘I IOTATO OO LSO
Y IdADI 40 DIT8NdIY TVEY R
SNOISIATE ﬁ// 3
i 4 " SHOUATFAC g | ow ,//ﬁ/W. 3
] _ 1 % u
1
1 1
I ¢
SSNIMYED ToNIATITE e
o ovoma ] ORI )
1804 YOIV
Y NIl CIOAFAND = , w praly
W, mmaam mmwa o
1 INT) HOSSIASNYYL DIMLOTTE uow_mvvﬂwo e o
. h .w.w...m‘rm .
XU LGOIV Y RIS AN vv;...v
! iﬁ.u.m ]
Ut Ry TELSNON | -,
Y3HY NYEUN
. | IHVING
ow393 N
' Busssoin Aemiley pAH:

sbpug-snby . g'w
WivvEEI LG

2 | SIUIGH | D-<_m.
SN _ aN3eIT | |
| : \U/,,, -

i
o
- i
| . ®\\ o
~ -
) / . /...r.. . -
- ~ TS




AQUEDUCT XLS

FIG.4.4 PROFILE OF AQUEDUCT PIPELINE

PROFILEOF AQUEDUCTPIPEUNE (i)
R _ j A-D: Points
fag . Residusi Presaure (theoretically) =3.0m A B Aqua.bridgs
/ _ R.W : Raiway crossing
- DYNAMIC HYDRAULIC HEAD i T T
g 1w g ey | m
_E A T L i ...;'.;.u_--
0 og /T _-,.:\._.._.-.....- ''''''''''' 0
Q g - . : S ' &
% 80 o - [sTATIc HYDRAULIC HEAD o
& - 40
g4
20
i)
- 0
0 4t -t :

— a3 = o wm e wm g g

HYDRAULIC PROFILE OF AQUEDUCT
140 ‘
120 4— —
100 )/ _ T
- LT
— A

Dyntmic Hydraulic Head (m)
3 A

5

s
(]
n

3.7-31

-

HYDRAULIC HEAD {m}



REPOZDOC 1111293

(5)

(@)

Water Treatment Facilities

Design Criteria

Layout plan of the water 't_reatment facilities and the process and instrumentation diagram
are shown in FIG. 4.5-WS and 4.6-WS.

1) General

Desi_gn treated'water quality for this project is based on the Egyptian standard for potable
water. The design treated water quality is presented in TABLE 4.2-WS.

The Water Treatment Facilities consists of Raw water reservoir, Coagulation and
Sedimentation basin, Filter; Treated water reservoir, Filter washing water basin, Draw-off
water reservoir, S}udge drying beds, Administration Bldg., Chemical Bldg., Electric Sub-
station and their utilities.

The production capacity of the treated water in the plant is 100,000 cu.m per day. It is
about 120% of production estimated in the previous master planl,

The Water Treatment Facilities shall be operated 24 hours a day. The power source of the
plant is fed from commercial power supply lines with 22 KV. The Power is transformed
with 380/220V at the Power Sub-station to be constructed in the plant. For emergency, the
plant has an emergency generator sets in the Power Sub-station, to keep 50 % production

of water against normal operatibn.

The number of treatment process series are four (25,000 cu.m per day x 4 series). The
treatment process from the Raw water reservoir to the Draw-off water reservoir is using

gravity flow.
2) Treatment Process

The treatment process, Raw water quality and Design treated water quality are presented

briefly below:

after "Table 1.2.5 and Table 1.2.8, Study on the Developnient Plan of Sucz Bay Coastal Area in the Arab

Republic of Egypt, July 1986, vol.1Il Short Term Plan"
3.7-32



REPO2.0OC 1112193

s The raw water is conveyed f_rbm the Intake pump station through Aqueduct with

about 19 km distance and inflow to the Raw water reservoir. The storage capacity
of Raw water reservoir is 4 hour as retention time. This is to buffer the deficit in
the emergency. The storage capacity of the Raw water reservoir is approx. 16,800

Cihom. _

The raw water inflows from the raw water reservoir to the coagulation and
sedimentation basin. The raw water is disinfected in the receiving basin as pre-
chlorination, then Alum as coagulation agent is dosed in the mixing basin. The
dosing rate of chlorination and Alum is determined in accordance with indication of
the flow meter to be installed at inﬂue_ht of the receiving basin. After these dosing
and mixing, the raw water passes coagulation basin with v_erticél and horizontal
baffle flow and settles major coagulated turbid in the ‘sedimentation flow in
longitudinal flow. The retention time of each basins are as follows:

a. Receiving basin oo 4.3 min.

b. Mixing basin . 28min
c. - Coagulationbasin -~ : - 31min,
d. Sedimentation basin - : -~ 120 min.

After sedimentation, the water is filted in the Filter which is Rapid Sand Filter.
Filting rate is 120 m pér day. 1 treatment line has 6'filters (5 duty filters and 1
washing and stand-by filter). Hence, total 24 filters are equipped. The filter
operation including operation and washing are controlled by programmed Local
Control Panels at site and observed in the central control room of the
Administration Bldg. The filter washing interval is 36 hours as Maximum. The

filters washing uses air blow and backwash water. The backwash water is

discharged from the Filter washing water basin.

The Filter washing water basin has storage capacity 700 cu.m for 3 backwashing,
The washing water is recharges from the Treated water reservoir by pumping,

The treated water is stored in the Treated water reservoir, then distribute to the
service area by gravity. The storage capacity of the Treated water reservoir is 4
hours as retention times, means 17,000 cu.m. Therefore, total 8 hours allowance
(Raw water reservoir and Treated water reservoir) is scheduled in the plant, to
maintain an emergency situation.

3.7-33



REPQ2.DOC $1/12/03

s The water for domestic and process use for the plant is distributed from the

Treated water reservoir by pumping.

The sludge draw-off is gathered into the Draw-off water reservoir which has
capaci'ty of 3,240 cu.m {about 12 hours storage). The super-natant of the draw-off
water (expeCfed SS 50 mg/l) is collected and distribute to the service area for
irrigation and planting use. The sub-natant is discharged to the Sludge Drying Beds
by pumping and dewatered by evaporation. The dewatered sludge is scraped by
man-power and disposed to the desert. The 1 treatment series {25,000 cu.m per
day) is allotted 6 drying bed (5 duties and 1 cleaning and stand-by).

The chemical dosing equipment which are chlorinator and Alum dosing equipment,
is installed in the Chemical Bldg.

Previous alternative study to choose the type of treatment facilities are annexed as
ATTACHMENT 3-WS. '

(b) Major Speciﬁcations of Water Treatment Facilities
b Genérai
Number of Treatment series : 25,000 .m3/day X 4 series
Water mass balance : (see F1G.4.7-WS)
* Sludge generation o (see FIG.4.7-WS)

Hydraulic Profile in treatment process (see F1G.4.8-WS)

2) Raw water reservoir
Retention time : 4 hours
Storage ; 4,167m3 x4 series = 16,667 m3
Water Ievei in the reservoir : HW.L. 838.5m, L.W.L. 86.5m
Valves : (inlet) ' ND 600 butterfly valve with manual

apparatus

3.7-34



REPOZDOC 111293

Ty

Dosing schedule

Type of Coagulation basin

Flow rate

Flow meter

(5 value for Flash mixer

Flash mixer

G-T value for Coagullatio'n basin

Inlet gate valve

Baffle plate

ND 700 butterfly valve with manual |

(outlet) .

- apparatus

Flow meter ND 700 shorf Venturi.tube type

Pipeé | | ND 406, 600‘,. 700 , mild steel

Coagulation and Sedimentation Bas.in
Compo#itioﬁ . Receiving basin, Mixing basih,- Coagulatibn
basin, Sedimeqtation Basin
. Retention time as mentioned before
Influent level 850m
Fotat head loss 133m

Pre-Chlorination in Receiving basin Alum
dosing in Mixing basin (refer to Chemical

- Bldg)

at Coagulation

3.7-35

Tapered flocculation system
0.3 to 0.6 m/sec
0.094 m/sec

at Sedimentation

Overflow notch with - Flow indicator

(stainless steel)
250

4 sets of Vertical shaft turbine type, Rapid
mixer 5.5kW

2100,000

8 sets of ND 500 Out-screw valve with
manual apparatus

4 basins x 60 pcs x 1m(W) x 4.5m(H), Resin
board



REPOZ 00C 1112/03

- Sludge scraper

Collection trough

Collection pipes

Isolating valves

4) Filter

Number of Filter beds

Filting rate

Dimension of Filting bed
Influent level of Filter

Total head loss

Filter washing

Filier Washing Interval

Water required for Backwashing
Filted water collection system

Filter media

8 units of Linked-belt type, Submerged
collector, Traveling speed 0.2m/min, 1.5
kW

Ovifice type overflow trough, Fiber
reinforced plastic, 350 (W) x 350 (D) x
4,000 mm (L) |

ND 250, mild steel

ND 250, Sluice valve for Sludge draw-off
with manual apparatus

6 bed in one series x 4 series, 5 duty filting -
beds and 1 washing and stand-by bed in one

sertes.

120 m3/m2eday

6x7Tm

83.15m

375m

Air blow + Backwashing

1 time/36 hrs (see F1G.4.9-WS)
336 m3/time/bed

Perforated block type, Plastic.

0.6 mm silica sand, Uniformity 1.5, =800

“mm with 2 to 20 mm gravel, T=200 mm

Overflow drain trough for Backwashing :

3.7-36

168 units, Fiber reinforced plastic



REPO2.DOC 111293

Blower

Valves

Flow meter

Pipes

(Influent)
(Effluent)
(Air blow)

(Drain)
{Washing drain)

(Filted water)
(Backwash)
(Influent)
(Effluent)
(Air blow)
(Backwash)
{Drain)

(Washing drain)

5) Treated water reservoir

Retention time

Storage

Water level in the reservoir

3.7-37

8 sets, Roots blower, 42m3/min, 0.35
kgficm2, 45 kW, Pressure release valve,
Silencer for Suction and Discharge

24 sets x ND 350 butterfly valve with motor
drive apparatus '

48 sets x ND 350 buttérﬂy valve with motor
drive apparatus '

24 sets x ND 200 sluice valve with motor
drive apparatus

24 sets x ND 200 sluice valve with motor
drive apparatus

24 sets x ND 800 sluice valve with motor
drive apparatus

24 seés x ND 350 venturi typé
1 set x ND 700 venturi typé |
ND 350, mild steel

NI 350, mild steel

ND 200, mild steel

ND 700, Mild steel

ND 200, mild steel

ND 900, mild steel

4 hours
4,167 m3 x 4 series = 16,667 m3

HWL.79.0m, LW.L. 75.0m



REPO2DOC 11H283

Valves (inlet) Lo ND 700 butterfly valve - with manual -
apparatus
(outlet) : ND 700 buttefﬂy valve with manual
apparatus
Flow meter : ND 700 short Venturi tube type
Water supply pump : 12 units, Horizontal shaft centrifugal pump,

2.8m3/min., 25 m total head, 18.5 kW

- 6) Sludge draw-off reservoir

Number of basins : * 2 basins/series x 4 series = 8 basins
Storage ﬁapacity : 405 m3/basin =washing drain water of filter
per time (336 m3) + (Drain water of
Sedimentation basin and Raw  water
reservoir)
Suspended Solid of Influent : 892 mg/l
Suspended_Solid of Super natant 50 mgfl
Suspended Solid of Sub natant : 20,000 mg/l
Sludge disposal Pump : 8 sets x Horizontal shaft centrifugal slurry
pump, 0.6 m3/min. x 12 mH, 3.7 kW
‘Pipes  (Effluent, Super-natant) : ND 200, mild steel
| (Efﬂuent, Sub-natant) : ND 150, mild steel
(Influent) : ND 900, mild steel
7 Sludge drying beds |
Number of Drying beds : 6 beds/series x 4 series
(5 duties and 1 cle_aring)
Suspended Solid of Influent : 20,000 mg/l (2%)

3.7-38



REPO2.OC 11/12/03

Suspended Solid aiming : 400,000 mg/1 (40%)
Trans-evaporation rate : 8 mm/day
Quahtity of Sludge generated : 2.6 m3/d

(at 100,000m3/d produc_tibn)

~ Dimension of bed _ : 20m (W) x 40m (L) x 0.6m (D) per bed
}Pipes ' i ND 150, mila steei. |
8) Filter washing water reservoir
Storage capacity - - : 336m3/timefbed x 3 beds = 1008 m3
Discharge rate - o 0.8 m3/m2/min. for Backwashing
9) | Dosiﬁg Equipmeﬁt in Chemical Bldg.
Dosing schedule (1) Chiorination
Dosiryg, rate Max.(mg/)  Ave{mg/l) | Basin '
Pre-Chlorination 10 4 Receiving basin of Coagulation

and-Sedimentation basin

Post-Chlorination 3 2 Treated water TeServoir -

Dosing capacity Max.(kg/h)  Ave.(kg/hr)

Pre-Chlorination 41.6 16.8
Post-Chlerination 12.4 8.4
. Requiréd water for Chlorination  290V/min.. (6 kgf/crn.Z)'

Dosing schedule (2) Coagulation agent (Alum)

Max. Ave Basin

Dosing rate '60mg/l 40mg/l  Mixing basin of Coagulation and
Sedimentation Basin®

3.7-39



REPC2.D0C 1112/83

Dosing capacity  35.2m3/d

Alumina content

23.6m3/d

Concentration of dosing solution

13 %

18 %

Cap}:lc;lty of the dissolved reservoir 2 days

Chlorination

Chlorinator

Container weight scale

Container lifting tool

Injector booster pump

Chlorine gas neutralization units

(Neutralization speed)

3.7-40

10 sets, (5 for Pre-chl, 5 for Post-chl),
Vacuum type solution feed gas Chlorinator,

(Pre—.Chlorination) 15 kg/hr
{post-Chlorination) 5 kg/hr

4 units, Load cell type with digital indicator,
full scale 4,000 kgw

I set, Motor drive monorail crane, 2.5ton

8n sets x _Centrifugal pump, 350 min. x 60
mH, 7.5 kW '

500kg/hr as Chlorine gas

I set x 16 m3 Caustic-Soda tank, Rubber
lining tank

2 units x Tower type neutralization tank

2 sets x Caustic-Soda pump, 450 Vmin. x 15
mH

2 sets x Centrifugal blower, 45 m3/min. x
175 mmAg, 3.7 kW

10 sets of Leakage detectors



REPO2DOC 1412193
2 sets' x Centrifugal chemical drain pump,
1001/min.. x 10 mH, 0.75 kw

Alum dosing
Alum solution tank D 8 tahks x Rectangle FRP tank, 18 m3
Alum metering pump : 6 sets x Diaphragm type metering pump, 370

I/hr x 10 kgf/em2, 0.4 kW with Air chamber,
Release valve, Pressure gage.

8 sets x Alum mixer, Vertical shaft mixer, 3.7
kW

1 set x Manual chain block, 1 ton x 3mH
- 10) Electrical
The single line diagfam§ of the .I.ntak.e and WTP are shown in FIG.4.10-W3S
| 1 1).7 | Power Supply .
The poﬁer supply diagram is shown in FIG.4.11-WS.
12) Instrumentation

The instrumentation diagram is shown in FIG.4.12-WS. The operation method is described
in 5. Operation and Maintenance.

[}

3.7-41



REPO2DOC 11112093

"TABLE 4.2-WS Treated Water Quality

(Unit : mg/fl except for pH and where noted.)

Item Limitation
Color (Platinum-Cobalt units) 50
Turbidity (NTU) 5
Taste shall be acceptable
Odor shall be acceptable
Lead 0.10
Arsenic - 0.05
Cyanide 0.05
Cadmium 0.01
Selenium 0.01
Mercury 0.001
Barium shall not be included
Chromium ~ shall not be included
Fluoride 0.80
Nitrite 45
Total Dissolved Solids 1500 2) 500 3)
Iron 1.00
Manganese ' 0.50
Copper 1.50
Zinc 15
Calcium 200
Magnesium 150
Total Hardness as CaCO3 500
Chioride 600
Sulfate 400
Phenol 0.002
pH 6.5-92
Minerat Qil . shall not be included
Hydrogen Sulfide ' . shall not be included
Anionic Detergents/Forming Agents  shall not be included
Gross alpha activity (pCi/l) 3
Gross beta activity (pCi/l) 30
2 Egyptian Standard for Drinking Watcr.
3 Recominendation of NOPWASD

3.7-42



. 2 3 . 4 . 3 , 8 N 7 , 8 ) . 10 , n , 12 . 12 . 14 . L . 16
\ GENERAL NOTES
L)
| .
‘ .
\ LEGEND
, \
\ ‘ Azphatt Pavernant
L} \‘
\ Cover Solt and Planting
? aEfh—]
Y 5 8f \ 1
SwhBE " \}
\ [ ] Out-door Lighting
—— Fence
- (] S [ o w ¥ ¥ LI R hd ¥ & hd hd \ Y\
H'(r T ) 7 ——
Il
gl . - —— [v e \\
i ” ppa = 1, 7 SN d [
T —— JO  pHDo Wl"ﬁg‘:’l ! ‘H‘Q;E
£SER RO A L . on e pED VTl DRAY \\
R ¥ 15 OAGU‘)‘TK}NBA Thi2 | e VOR ! WNEREL o \
] L \.-;!N_"._____.| ttc G Ll = | S - [ I | N d RESERY M ixﬁﬁwd R \
T — q )
e Al - B ' o \
; — spGER
— \\
I
& W ® [} L] [ ] -] ] & w [ L () [ 3 (] L] [ ] \
...... i A
T g . . " D \\‘
g inaai = | S TR R £F R
- R” G O Lty w?f D@E
iRy [IfEpemsiai 2. BT DRl [ stk
Il agER RES GULAT A FLTE JRER O WATERS o
E_-R;W w 1(5:ng i T g e RQSE“E'Q‘ \\
. e P X ‘ DESCRIPTIONS ] owa. Ho.
d[f e R : \M REFERENCE DRAWINGS
I 1 " \
° . Y Py Py » P » & \
Tt R \
[————l_. D \
PONER ISTRATIC I ox SHOR \\
apo SIATOH ADME iwo j -
cHEMlCAL SUB ] . \
J.-"’/
ot =
2 / NO. | DATE DESCRIFTIONS BY [APFD |
: = o - REVISIONS
J // 0;\?
T e Y e s TRt A e //" “0 P i
e ; ; = "~ | ARAB REPUBLIC OF EGYPT
H s = - ]
\ I % e / ’/ / HMINISTRY OF DEVEROPMENT,
\ 4 ; S /—-'/
A = / NEW COMMUNITIES, HOUSING AND FUBLIC LITILIEIES
\ » ; ) e / 3 / .
- = / . / THE DETARED DESIGM ON THE URGENT DEVELOPMENT PLAN
3 . l o g oF
b . o o ,/ / THE SUEZ BAY COASTAL AREA DEVELOPMENT
e -
e e T / -
i 3 ) // - /
b -~ —— - FIG.4.5-WS WTP
3 -
. . % Z o - /
PLOT BLAN __5=1: 1000 = " . General Layout
\ . o GATE ,—/
/ : / : IR, JAPAN INTERNATIONAL COOPERATION AGENGY
\ /.—/ /— /»’ SUIMTTED | APPIOVEG | SCALE V. HO, |
. e
\ - : |
X DATE QCT. 1993 | pWG. NO.-A2-2.3-1-1 (2)
' 2 ! a ’ a [ ) ¢ ’ 7 j a ? ¢ ' 10 j n ' 12 j 13 ! 14 ' 12 ' 186

3.7-43



G
H
1

LY . ) - »
_ E " P
] = 5 zi%
z - - 2 - 2z
K o= a 5 z = =
< ¥ -~ = Fi z =z | o
- a G E] =* N m I
wr L) a2 m m m Z < &
! — 8 12 g o= |5 A
“ rd e 5 = & = 40} .”m W o <
= ] 8
g : z gle O 22 1z | B =g 8 ¢ |UT
- 5 1
z o« 2lgl @ 2o & 2 o Z< (gl % 1%~
=] A o F ?aa — = 2 : .
=|w -t O G w S = . ] FRE g1 ™
" gl = omos 3 R4 <t = 213 3
i 2ig o> -~ @8 < . 52 E 2
- F4 5z S| - = £ O o) %o $ "
- S wa L4 a. -] @ - o -
© a e [TYI - I z % = = w|e
w w = B I3 =. [ 2 AT Bz
w - E b = = m m
AN wr ] p=—i —_
Bl o 3 b 0% 2|3 .
< 5] a = z M
w o = o -
% o z a8 = M -
o o tIE
x ) 4 i -
: w w
g : = \EIE
- L=
. i [
(L] L
2 =
T &
w
&5 2a
" wQ - . £ ™
z Le s s
=5 w G}
[=g'ry] gy
a e e —— = =d
“ Tad_ e " wEx
” =S =k
-—--oi--- ~-m !
R ! ﬂ i}
HISY8 ONIHSYM Wi >x 1 _ i v
o Y3LMS 40 13A37T ¥Ilvm @ jmmeT oo e Rkt e &
R . \ £«
o - ! s @ ...
. N . > R e | m e e Jm——— - R -
@.Illll?l..e? @ —— ) _ m W
. - - ¢ . s =z w o
k) - * 3 i e ! ol W >
(2) MO ¥3iwm Q2iv3Hy | | @ e min el adn tats et I - R : 1 Tig 5
. _ ety o
l xl o > ur
¥ A = L W
> - ! e F°
— a 1 - s
- : e S -1 vl S8 E =
. 2 - | * W o a2
re - - - t x v E 5
{11 MOT3 d30eM d31v3n) @. ......... .olxuo:.@.\ SEU (R e e £§z82
. \ RN, -
i Lol =z
& 1N Za 2l o 93@
Le LZ ~
. = Sa
8
4 - e
w -
=2 e 2 FS
zS w = wie 2
=
£ % g S2% 13
S = s % gxh08EQE
-— Hx...lli I nxll = o SO Wwg O 1T
- = o = - . - ooz zwtz0o
v WICANISIY HILvm 3 I o Y I *
@ 0357351 40 13A37 HILvm ! @- e Reade dn et s g e e e m —— i..lix@ uuuuuu ek I L %] % z
i g f W T e A
e 1 i I = =
i m N ]
} , =8 g |
wd
_ : 2 - Nt
» . = o Ll
- C ; _m. = o i0m @ -1 i mm MnnuM 1 =5 =
- - | 25 78 | &8
Mo14 ¥ L % ) | 50 bx S5 =
w H3LYR HSYM ¥IvE. @ L R Sl e SR 1 - A~
. ? i bk B - - o]
- t Fa - T E v}
\ O t-] ! g Iy 2 =
O | E . 2 :
2 3 ) % s 2 - . = #
) - MO1d Y3ivm QILE @. R e e &l . “m ——— .@;\n %o 3
~ | JRL SN [ - 15 . SRS o "~
. 1l B 1E
1 - 7
) _. w M.A
R G ¥
Il 2% [
1| &= tE a
g || = i5 8
WYY = ) N 5 &
FOwNYIT INHOTIHD o~ r 7o po——- A -3
-« + L]
- T
r ..-!@..é. HOLITANE
! ANIBOMY
| 2 o,
1 =
< m 2 w0 1 2
WYYV ZuNSS 3 < . i x X
H3GY3H Sv¥o INIHOTHD =] ,-L-.o.--!iﬂa-:l..ll..l!m Y |3
- i 0% o L]
.y 9k 3 o
_ 38 1z ¥
' . | ia -
. =t w Wm
Wy LHOI3mM =% = ‘ - . w3
YINLLROD INIHOTHD m ..... A DA m |||||||||||||| Su
- Lud
41 83
WEYTY T3ATT ¥NYL o =Sy . el m m ! m
- T L3 o x o
HOILOATD3 ILYITNS WhY =3 ﬂ meet 0 1-1@. ...... - w H z @ ~
b= w <
£3 =E = z°
F 353 3 &g
~ < =A% s
—. ¥ — = 5y
7 @@ | F
- g M _.“ 4 f=
"l - ! a9
o {70 MOV4 WIivm Myy | C @. ......... | oedmm s e E e e S e @ -
[} . -
HLN HL.;.
-+
o YIOAEISIY WILvM ¢ . 1 =
AYY A0 93A3T BIlvi @lr lllllll O e for = - e —— —————— i e e e e —————
T
! _ =92
Ll N = E3 -
: ..@ - -n?l-&i?Ql.. £
= Z o= e
- (h MOTS 534 My @ |||||||||| P e et e e .
S b
<
&% .
g 4007 40 IWYN AvM T3Nvd G314 -
Z WOOY TOBINGD fuiwG| T0MINOT OO
o« @ w a - - ' © i T i - =






%0r 8%

pru gz e

&

|

sodsig

[ HOAYTISIY
| SG38 SNIA¥A 20aN7S &lll.ll.:soﬁﬁ = _sivm 2d0-myvua
PIEU L) 2 m »@.
[ 1
PIEW 282 3z
uonelodens g ooy’ Xouddy
[ uloAuasaM V
| d3lvmaaivawl ' _ U & GYEN
@, : URLYNIIONHD | & -
g (ouss s P/ 021’65 g Ol e _ BugL e
W PICW QZE'S PRERE | m———TN([-Te Ve NV Ten AN | r—
= . W 0'geN
PIEW 0BE'G .Illﬂ ETRIE
| INVId3HL 40 | g
i LHILYM IDNNIS |
PIEW 07166
L)
] NISYE NOILYINDVOD Q
Buppee gg) | ONY NOLLVANAWIOSS e _
PIEW 088 i |
PIEW 000 00L = NOILVIS diind ¢
iF BLigg, xep Apain] TAYLNE !
4__ HlOAMISIY MUWEW OFy ‘69 i
HIOAN2SIN HILYM HILYM MY sm,e 000 0
HSYMIDVE YLl
SM-L'Y OId

WYHOVIA JONVIVE SSYIN H2LVM

XSSV

3.7-45



GEMNIRAL MOTES

RN 795000 — 195,000,
F94.000 - 194000 - +94.000 |
900 G +93.000. -
2.0 e~ .t
+91.00 7910 +91.000
+90.000 - - +90.000
' P+A9,50 [
89000 1 +89.000
7+ 88500
88,0 f = [ l +88.000 |
+27.00G f f +87.000
ING WATER BASIN
. / /,1-_3_3 ave _EHTER WASH |
88,000 : / +86.000
7 “! TEA5H /
+BS.00 l’i{ _ S— ’ -/./ +85.000
+ Badd
/ \ . : +84,
+34.000 5 r i _.Y{ EZERe / 2+ 84,000 84.000
+83000) J/[_\_._ ' i 9383050 ) +83.010
+82.00 - Lo TERIASG - +82.00
_RAY WATER RESERYQIR
JHaLam 381000
T+ 80.7C0 - - /
b2z 01404] 7+ 80000 +80.000
. Y/ DESCRIPTIONS [ ows. no.
ol REFERENCE DRAWINGS
+79.000 $273.000 +79.000
+ 78000 1L \ +78.000
i 9+ 77,400 | \ -
Y7700 \_ g+77.000 W ¥ A8 9 41
7+ 76,400 L/ .
A+76.000 / _FILYER _ . Q+;_,;§__(m . —-\ +76.000)| no. | DaTE DESCRIPTICHS sy |azrod
o ' REVISIONS
. + 75,000
» 475000
75000 L3 CESTNIT - ARAB REPUBLIC OF EGYPT
+F74.000) T474.000 +74.000 MINISTRY OF DEVELOPMENT,
\ L NEW COMMUNITIES, HOUSING AND PUBLY. UTHITES
\ 73,00
+73.000 L T£2300 3 + THE DETARED DESIGN OM THE URGENT DEYELORMENT PLAN
7472 of
. P g3
. . i T
47,000 \ A ] +79 00 HE SUEZ JAY COASTAL AREA DEVELOPMEN
| ' —
+71.000 ATER : +71.000 v FIG.4.8-WS WTP
| . -~
+70.000 I3 _ +70.40)| " HYDRAULIC PROFILE
SLGE hepying  BEQ
‘ +
+63.000 o lE... —-82.000) JHAD JAPAN INTERMATIONAL COCPERATION AGENCY
RRAN-CFE WATER SESERYQ
UMD AFFRQVED SEALE 1Y, 0. T
FREE
e D 0ATE  MAREY, 1993 | OWG. HO. AZ.2.3-1-5 ]
3 . 7 2 s 10 1 12 13 . 13 15

3.7-46






4%

|23

bR

i

2%

1:08

19

L2

o & e B2

eoleu oz [s6] | ¢

N A

mn:g

wirls

¥e

Gz

ol

£l

un

)

Ol )i o

N .
ONQd
H= 14

AB

g paiy. (€

o

o

2

52

£C

2

G -

-

0}

9

{0

1 6C

74

pix

gl

gl

¥l

1z ]

ol

10}

To¥ liagbotd

1EC |

118

18l

2l

9}

w|wis

qm‘g'?,'gj

182

8

WA

gz

1%

£Z

&{Llo|em|x

4

Zh

b

Qi

oi|ee (R

|81

08

¢

8C:

T

1€z

e

SE o8

18l

1.4)

9l

— I F D

144

[44

|4

0z

1

gl

A%

oL

Sl

¥l

el

cl

‘ON
ONOd
=ESg{E

ABC PUODRS (Z)

181

Tel

41

Bl

e}

T

1L

o

=

Tz

51 -

AR

8}

Ter e

i

0l

¥

il

e

Bi

IEE

Gl

14

mv ! 1

AR

9l .

g

pL-

£l

(4%

n

DL

e

RN

1 EL

Ve

V4

£l

T8l

i)

2

oo oz i3

w3518

Wl |R&

Y

6.

B2

e

8¢ .

57

Ve ]

£Z

o

S

i

{Zh

=pole|d

Ol.

& oo {12

ol [QIKQIT

¥e
*®:
=
9

w|or |8

e

s )iy

S
S|

6z

BT |

—|N| TN ©

12

ec

(4

ol

Bl

Li

8l

gl

14

£l

ch

‘ON
aNQOd

H3.171

AG-pUBIS | o
Buiusean ' M

3

ABC 1sdid (])

{370AD } H3d SAVQ £) KYHOOUd ONIHSYM HIL NS SM-6+ DL

STXH31d

3.7-47



1
1
K

18

13

14

ta

3.7-48

135

13

12

10

L Mp = ..
; E z ¢
¢ - Py m - 21E
. S F- A h
Z > 213 % z <
a (L] 5 2 = E &
e 3 -
© woof 1§ . mm zé 4
—z w 2 (& F 0|8 &
- o .Wn a — o [ %] M s Q 1] M
e M 27 5% [2 3 v €05 18; £ 1|
z n g5) ¥ 2o 18 Xl B OF®l4 E
o S8 @ 23 e8] & ESE gy |¢
" Qe B o 2 =5 =z > 3 H
g HE Blal = 22 | & T SQe ik a
: 218 & Ee 1% 2] T uslin
i “ 3308 5| 2 28%|%i s
&le m S 2 2 aa ﬁc(.\.ﬁ iz !
" < S 18 & %
2 Xz g ¢ iremt
< %% gli s
| : i wlLIE
.
)
g )
2
=4
Wow oy
z| S, =L 3 . e
Aot FIed 1437 SY VS too2@g -0Ll1g
g aewo w . 1t
HE -8 - 1331 59 3nvE brivve-onlig
ZlSsesy¥ga ! Sl
w o W wa < W S - A
a2 e 0 438 3 , L4371 Sy IWVS Foologo-olig
Y30eieh M=
2% g mm m w = 1431 SV 3WYS Trmwwc-otlio
TE A LEEE ' H={ 1437 &v 3W¥S Lo gg-otiig
= . ey H (937 5% 3WVS Prrs y¥Z-Qlll
Brasest _ _ =" 337 5 3V frzzvvz-oLiio
: : rL 143187 3WvS w...\.. 88 -0L1'D
= LMF oz IUVdS ' : i’ — .
Lad . - -— -
z 38 K 137 5V 3RYS Lo wvi-g-/d wod
@ = SE- 038 IN1LYG m—
¢ o T i we—— 390M75_GnnowY ] 13T SY WIS fon me-oLtio
- w - & 4 TEz . % @ : Qyv0E NOILNAIYISIG . p—
5 w . ¥z ] M CLA3NSY AWYS ErIIowvp0lts
3K x5 g% F38g¥ 528 vioRIS3y Y3 Lo LS IS } oL
a ; 3 131 ONNOYY | gy e
5 m o & ,m % m ,_...m._ MH u ..m me mc Ouvod ao;:m_m._m”“a L L4371 5% 3WvS PI00 88 -CLUG
o TWwEocegw 5EF 9 ~ : Y 5
wi J w0 (=] 4 X %ET - Y .- .
S IL28LneEEREFDM B —ply--- NISYE ¥2L3 aunouy W.ﬂ.llmqlm.Hw:.fn oLl
W zy 3°F z e LR c 23 W= F— o - = Ouy08 NOILNAINLSIO J Eu..ou v IWTS as-oliio
& s = W 8] : # 2 e -
R EE R E LR ] = . ! : -
SETSoFEEARALE A X =t 3w v GuAoRe AR 39 e wzeonuio
J— 4 iy -
Qu, = O¥Y0B NOILAEINISIO : .
e e . . R
x o o s 2 [e= ~ o 11 1437 &% mzd_w ﬂn..
TS - w o e L il
Flrns2orEe A@ wh m@ 5 —- Q5v08 NOILNERISIO = 89 -oLu9
: \UBM “ID PNIQUNE YWD .H”HT.:._._ Sv uzqm T.... ¥¥-2-07) ¥od
O, b4 .
== = 2 TSv 3WYS F- ga-
.UanoHHW: -=  Mv0d NOUnEINSI Z o . — Hm.h.m S mH_u €G- OLLIG
x - - — JOHS WHOM © : 1 :
5 8 5 iz e 1431 SY 3WvS = 14301 SV IS Frzieveeoriig
& Lxo = Tu| . . .
) il - GNYOB NOIZNBINISIO ) : 4 1337 S¥ 3W¥S oz gs -04k10
m z il S——— -,-wza.ssm NOVLVBISIWOY o3 H . ﬂ“ - :
x a3 n ! {1431 8V IS Eet wwgeotiio
o a E R mz,q w 8  oLl1g zn i . -
= F o - & “ 1437 Sv- 3w WUH g8 -ol1ig
x2S LISy Invs FiT ve- oLLi0 x D _ § .... .
& %3 Hm - 22 R . 13376Y INMYS Fr wwz-0LLlg
=¥ E g aNsvamws F:2 8 oL j———
w285 2 s a oo m
e} H F437 6v 3Wvs _.1-- -
e e 3 = M mm ”ﬂ ’ . 88 -0L11
M M M WMI m (O] .mu ™ Em Pmm : mm
iy P o2 w273 vad w <28 <3 @
Lo ow g L m ; £S i on) Ilv.,,uiS: -1-9/2° 404
- L [}
(RS - " — - o M g
~{ 1337 Sv 3nvs w g8 o110 z 5 o o8 5]
[ — T..Mm. oqlltlll.lolrl
R iTITSVINE |z vz otdrg z P =I3,
[ - & Zu, “q.
{337 5v Shvs _”..n 8  ouLc o . /!
¥ m : . !
. i
a$8 . -
40.1 e H . g |
— ST wi-C-2/3 ¥od . : .
[
=3
=l LFTsvaevs Fit o8 ouiw : mw
: ; g a¥o
- .3)
M G3SVIRYS Err vy opui0 . Sy
e . . . @y
?..M.itl . m.Idm . I”_ .—.um._ Sy mf_%m o g oLLd .n:.”uqnwm Sdft ¥o3
OEI:-HA w S
T —A e e o
g . —_ ln..w wmﬁ oY
m H 1 om S rlh vi-2-3/2 HO4 . : S )m WIOAISIY YILYM
S “n @ : = e
=g : [~ i T - : oty B gur0g nOnanyL
m Mw m @ W ”Ml 1437 sy mI{W _u g oLLig wmm %]
P > ' | : _ Gy —— HIS¥8 ¥ILTty gRAOHY
- 2 5 @ ls —_ LBTSY IS ¥E- oLitg 7 S H-T guvos morinaIsio
— ) . 42 w
3= ; mw OF rﬂmmgmnu g ouud : LS ™ Y10AYIS Y
-~ : ] o 70 O WETT w3 mve ONNOHY
R Z 2z s mm @ QBY08 NOILABRILSI]
Z5 o2 TR ey 1.3 @
-z - gz — R Tt X —— o e OMVO3 NOLOBIALSI]
aTER 4 HMMFDQ =~ ORIZING TVWIND
= — - -
1l S —Hs S 1431 8v s Tn g 01119 : . . wﬁm -m
Zrol & : . iy o dpman QHY0S NOILAETHISIO
8 : LH_ VSV INYS I ype QLLIG ; : [www Em- dOM3 YHOM
o - i+
o~ ] N N " . IR} D.Mmm :
= EmsvIes B 5 oun mwwmo aw,oni[hﬁq -~ QUYCE NOILNBMISIO
2 MZ.J — m-oz_o%m NOILYHLS (WOY
D.Cha -
¥
4)
T W w1/ WO
IL .—um:_ S mI.t e g oh110 rl|||||l|||0.."ﬂ..,._
LN}
,.Hﬂm_m._? VS FuI o vz- ol110 i
[
HS .{u._ SYIWS Fn 8 01uO "
PME B
————t] ¥ 1-1-D 404
[
&
o " & - e o ' x - - »

13

12

19







138
¥ALYHINID
ADNZONINI |
| NOILYLS dNNd ZHVINI
NI NOLLYLS 81S ¥SMOd

E?.mcﬁo ISioH ‘e 'UCKROUaWIWOYD ‘uogelgua ‘Buryd) mmE.__.i -

ﬁmwmm\, v 1o mmemm%oo

AT _memom mz_m m>_ma mm»oq‘

[ sdning IMvIN A

SAALINIVL INVLINI HILVYM MY (2}

| :uwm auelD ISIoH Uelg copmoE:EEoo copmﬁca\/ ‘BuguBy) S3ILMILN

(=)
¥
% =
ﬁzoc,émmo PUE NOILYLNSWNYLSNI o o
. :EmE%._um Suipas pue Bupgpy |esIWBYD) | A 02z oge 13s
A A -— _ N3D
o _ ___ SNITING YOINZHO -« _ T mwuwwwmww LSV 31 YOYLY N
o [ yoine3sas waivm &o.B«xa,nlJ NOILY.LS 8N ¥3MOd
BT T m o LNV INSWLYSHL |
; RSy UILYM VOVLY NE 4 AN T2
| NisvE zotﬁ:wéo ONY NOLLY.LNIWIQSS! | NOILYLS B8NS mm:son__ -
ol HIOAMISTY mm.gs MY ]
ST A 0ZZ / 08E o
- mmon..SQ Emﬁm& il .._m.ﬂmi
INVId INBWLVEREL HALVM (1)

WYHOVIQ ATddNS ¥3Mod SM-T1 v OLd

STX MO



L

mn

1 1 3 [ L] 4 7 3 2 10 1t 12 13
GENERAL MOTES
" % | JUTTERFLY VALVE
. - E VALVE -
‘ EBE-CHORNATON.  _AHM_ H SLUHCE VALVE N
rI s 1 n @ 1 : =<3 | VENTURI PIPE -
1
| T 4 ’ T @ ~—e[ AtR PIPE -
2 .
J i — ] ————| FEEDING EQUIPMENT OF
i 2760 'h i [ = 4 | | y7c0 CHEMICALS PIPE
3 i
: M ¥
FHOM IHTAKE 1ECD l bi s il AL p 370 T B
RS, e R ; N NI 1 ¥ H )
I ’ . ) [ 1 e .
; 2150 Low I ol % 2 o
a0 i ] ol
- By Yy
QVER FLOW y 2 )
. CVER FLOW - . VER W
1150 - ¥ GveR RO s 200 . $250
) . . #250 ]
= W, YQIR COAGULATION AN A
1200 g 4200
T ’ : P $700 .
T +450 (
CHLORINATOR
I < g
8 : gl + A —*20. Is =L
S =2 & “ Ir E)
p gy I ™
1 I¥ive e e —— .
Ol By gL R“H I
Sf =T T 5 ) r “ﬂ @
' ‘ r8- - i 350 .8- I
+ 13 M 51 - M - @
v T A XIE TR AR A w3 = I . - . A 1700
\ 210 \./-’-}-}-50 1 \ *?8; kY +
_11 \@ : ] ¥
OVER FLOW AND DRAIN
_ o S0 QVER FLOW A é
[CFILTER wastnG waTeR BasH | [TREATEQD._WATER SESERVOCIA |
2900
150
S h @ DISTRIBUTICH DESCUPTIONS oWG, HO.
s It 150 C #150 REFERENCE DRAWINGS
1 ~ v =
. T ——r—
-(E 500 II n PR T ) Tyt oy
‘ T e . |
) #450
T
& (SLI0GE _ QRYINGBED ]
@ ) HO. | DATE DESCRIFTIONS ¥t |arrD|,
DRAWOFF WATER REVISIONS
((bRaw oFf_wiATER _RESERYOIA]
. . ARAE REPUBLIC OF EGYPT
LEQUIPMENT NO. @ @ ® G) ©)] @ @ @ (3) (i0) @ - @ ®)] @ JUNISTRY GF DEVELGPMENT,
RAW WAT WASH CUTLET '
. _h_um___mgr?; WEIR st ASH MIXER | INFINENT GATE |SLUDGE SCRAPER | EFLUENT TROUGH 'WASHING, BLOWERIQUILET SILENCER | TRCUGHS ALR_VALYE INLET VAL VE . IWASH QUT) £T GATE ¥E NEW COMMUNTIES, HOUSIHG AND PUBLK UTILITES
. MANUAL pIpE MOTER DRIVEN | MOTOR DRIVEN MOTOR DRIVEN :
IYPE VENTURL TURE  yHOLE HI0TH'WEIR] TURRINE TYPE | L LiMK BELL | SKiM FERFORATED TYPE| — ROOTS. QUER FLOW WEIR_| GATE VALVE SUTTEAELY VALVE | MOTOR GATE . | BUTTERFLY val!
9 rr k8. 9 . . a THE DETAWED QESIGH QM (HE URGENT DEVELOPMENT PLAN
2700 W-35m 600, i A350 WINTH =300 _ | 42 x 035" 420 WINTH=- 300 3200 $350 200 4700 ok
£ —_ p— ) — —

P e - -~ 3# apa¥ s0H2 5 5™ 1.5 - FILLd A Lt (i Wl 075" a5 THE SUEZ BAY COASIAL AGEA DEVELOPMENT
TOTAL QUANTITIES PR E—
| (SYAND 8Y) 4 4 4 A A 16 48 . B (42 4 168 24 24 24 __ . L

MANUAL OFERATED . HMOTOR GRERATED
SLESS0AY INDICATER STAGE TBE TARLE .. FIG.4.6-WS WTP
() (s @) (8) 09 @ @) @ | 6 @) ) @) @ | 6 :
AUTOMATIC. FLOW | CLEAR WATER : ) SINGE DISPOSAL MASH VATER SERVICE| CLEAS WATER [SUPERNATANT . .

QUUETVALYE | pral VALVE|CaNTaaL VALVE. | ELOW METER _lCOLLECTION uniT] FLTER GRAVEL | EILTER SAND PUME | LIETING PUMP_ | Flow METER | FLOWMETER ! WAIER GAIE cAvD BED_ | _ SRavel . R00R seanpyvp!  LTOCESS and Instrumentation

MOTOR DRIVEN : _
AUTTERFLY VALVE, e - yENTLRL TUELWJM__.SLUﬂRLEUHP__._YOLLLIE—E“NL.._YEHIMRLIILSE__‘LEH.IUM«ME.__ MANUAL : UMMERSION e{MPp |
) o
£35Q 1200 #3150 #3150 42M/5ET aa"/GET 126%%er | o ﬁm‘/.u_!,JZMH_" | 28 20 I N0 200 s am“’?x 6SET: _ML_._D.J'ZH_LQEL TR JAPAN INTERNATIONAL COOPERATION AGENCY
a1 o.M 2.0 — — — —_ 57k L —_ —_ — — — ML WIAMTTED ’ APFRCVID Tmu oY, #0.
: FREE i
24 24 24 24 16 §E1S I6AETS 36SETS 84} M 5 S ) N 4 4 Py 4 4 32016y | 3 7.50
MARUAL QPERATE SR _—t
ot INCATCR INAGATOR Tap g — o : o . A2 i-4






REPO2.DOC 1111293

(6) Treated-water and Draw-off water Distribution Network

Coverage area of distribution systems are shown in FIG. 4.13-WS to 4.16-WS,

(2) Design Criteria

- Residual Hydraulic Head

(Treated-water Distribution Network): Minimum 15m
(Fire Hydrant) : Minimum 20m
Design Coverage of Hydrant : Radius 50m as  Maximom,
{Hydrants are instatled in pipes of
over ND200.)
Material
(Over ND 250) Ductile cast iron pipe
(Less than ND 300) PVC

Coefficient : C

(Dugctile cast iron pipe) 110
(PVC pipe) 120
Terminals : to be installed stop valve (sluice vaive with
cap.)

(b) Major Specifications
D Material of Pipe

(Ductile cast iron pipe) Over ND 350, Minimum tensile strength 420
N/mm2, Minimum elongation less than 7%

3.7-51



REPO2.DOC 111203

2)

3)

4)

5)

6)
7

8)

(PVC pipe)

Diameter of Pipe

| Hydraulic Condition

Less than ND 300, JIS K-6741 and JIS K-
6742 or equivalent, 10 kgf/cm2

ND 100 to 1,200

(Treated water distribution) ~see FIG.4.17-WS to 4.20-WS

(Draw-off water distribution) see FIG.4.21-WS to 4.24-WS

Flow calculation sheet is anneﬁed as ATTACHMENT 4-WS.

Joint fype of pipe (DCIP)

(Push—on. jloint)

(Mechanical joint)

Joint type of pipe (PVC)

Coating and Lining (DCIP)

(PVC)
Valves Class
Ponethylene Encasement
Ahcillary works

(Railway crossing)

- (Road crossing)

Minimum deflection allowed for jointing 2
deg.

'Minimum tensile strength . 400 N/mm2,

Minimum elongation less than 5%, Socket
depth 130mm

Solvent cement joint or Rubber-ring joint

Outer coating - Epoxy ,t = 0.1mm

‘Inner lining - Mortar, t = 10mm+3mm

3.7-52

non
Working Pressure - 10 kgf/cm2

equalize to DCIP length

1 sites, Double pipe system for protection,
Pipe-jacking method

3 sites, Double pipe system for protection,
Pipe-jacking method or Open trench method






10

12 L \E T

/:
. '/
) A10 component o
. LA - :
. '-I'Vbal.;‘ . . 7 - .
W ga2t’ . X ,///j i~

LA CoAsya

I
Ul .
|
T i)

Tagy
- PoustRg, ESTATE

\

\!
AN
R ATY
LAVERd
¢
k LA\
LY.« N
%
1

brocas

n

%
...f,-uuu-uul
.

o,

g

;i;“c.-l'l““"

A9 component ||

S P, - Ry

-

/-

A1 component l

fhiphipinirbripguinps

FIRFATLIRRIEE

he

SEIIIIITIIRITISSITISSAIIEINERILS
D S L L e =

rannaRAREELEREST

GENERAL NOTES

ST

SRaprne ';Aﬂbny

1

o mm e el T i 4 4y e o e e e
- s .
o e
p B

=

-y

‘g o | pare

DESCRIPFONS [ owe. no

REFERENCE GRAWINGS

DESCRIFTIONS BY [APFD

REVISIONS

\ ARAB REPUBLIC OF EGYPT

MEISTRY OF DEVELOFMENT,
NEW COBMURNITIES, BOUSING AND PURUC UTILTES

-

THE DETAILED DESIGM ON THE VRGINT DEVELOPMENT PLAN

o THE SURZ aAY cdasr?s A DEVEOMHDS
- FI(G.4.13-WS
DISTRIBUTION
+ ot

Treated water pipeline network (1)

TR JAPAN INTERNATIONAL COOPERATION AGENCY

SUBMTTER ARLOVED ALk

EEY, HO.

1:10,000

14

pate OCT. 1993 OWG. HO.. Ated,341

13 14

3.7-53




_ 1 X 3 . 4 . 3 . 8 . 7 , ) 10 11 12 , 13 , 14 13 ) 16
GENFRAL-HGTES
. . LEGEND,
\ +
"1 . M~ VALVE
! @~ AIR RELIEPF VALVE
1
} e FIRE HYDRANT
‘. .
' '
114 PeS. \ -
+120076000L + 14 i -
v \ :. E-PIPE CONNECTION
Ty - : :
{- . l‘u “1
1 S i
T \\ L \
H 1]
\ 1
1
1 . ‘
i g \
Q \
H [}
4
\ i
E 1
| : °
. | 1
\ ]
1
[}
: ! _
[ i
H h
| y
1]
a
. J '
L a—— \ £
* -.—--.—--.-—._—---—-..—-a ‘I
s e 7100 _‘|
[}
\
i |
! i
1
‘ '; ’
g8d | '
[23 ]
€5 3 !
o A
g | =
g | \
| '.
"ﬁ, H 1 DESCHITIONS | owe.wo. fe
1 . .gg \. ! REFERENCE DRAWINGS
|Le671.00 H 1
"o # 300 1 600DL~112°C8- 3 L i .
it 13 \ :
1] \
& ]
‘-l 1.
"
L]
H t
611000 - ‘ H
S.
% S000L ~ 135 £C: 1 1
bIP 9230 ‘ H RO. | pATE DESCRIFTIONS oY |ArFD)
. [}
: ' REVISIONS -
\ | '
. 1
i ‘. ARAB REPUBLIC OF EGYPT |,
. i 1
\. ' HONISTRY OF DEVELGRIENT,
| } NEW COMMUNITES, HOUSHG AND MALIC UTUTRES
L1
L
\ )
1
\.‘ H THE DELARED DESIGN OM THE IRGENT DEVELOPMENT PLAH
1 m .
1
-\ H THE SUEZ JAY COASTAL AREA DEVELOPRENT ]
t
3 1 i
apaoon | L \ ! FIG.4.14-WS
S0 1 g
g o ey _ i | DISTRIBUTION
150 i .-"'. 3} ] - ] ‘.
| e | | \ Treated water pipeline network (2) |®
. ___———-'_"_"_-——_-.— = H . .
- 1
JTED JAPAM IMTEIRKATIONAL COGPERATION AGENCY
SURNTTAD AFPEOTD SCALE Y. HO. T
! 1:5000
, . - ] parE 00T, 1993 | owe, Ko, A1-1.3-2
3 Py 3 P ¥ 1 ' ) ! 10 1 iz 13 14 ' 13 -

3.7-54 '®



1243, 000

. pec 108

99,000

e P150
1=

X 6000

T 0P
oorsoaoh ¢ 500X Frpcs,

34PCS.

Dip-
#3

£0 R,

T
O

g

11

oATE  OCT. 1993
Bt p—r - ‘

~

SEERAL NOTES

LEGENO,

b -~ VALVE

@.... AR RELIEF VALVE

@-— FIRE HYBRANT

X—~PiPE CONNRCTION

' L]
@+ DIP Le38000 4200160001 = TPES. _

DELCATFTHONS

| owg. o,
REFERENCE DRAWINGS

HO. | DATE

DESCRIPFTIONS

REVISIONS

BY [sreD)

' ARAB REPUBLIC OF EGYPT

STRY OF DEVEOMMDNT.

- 3. HOUNNG AND PUSLSC UTAITES

THE DEALED DESIGH Ot THE URGINT
. ol .Dﬂ'ﬂoman
THE SUEZ DAY COATTAL AQEA )

FIG.4.15-WS
DISTRIBUTION

Treated water pipeline network (3)

MRS

TR, JAPAN INTEEMAVIONAL GOOPEAATION AGENCY

1:5000.

BV, HO. (

DWO. HO, Al-1.34
14

37.55 1%



2 . 3 2 5 ) & . ¥ . ] . 2 . 10 N 1 , 1% 13 . 14 ) 15 . 14
, CH#RAL NOTES
LEGEND,
M-~ VALVE
@ ---AIR RELIEF VALVE
.- + @~— PIRE HYDRANT
K—piPr CONNECTION
.
5
. //"’ y
i X S A | S
"] L / \F"B““"r
- X x 1
4 2 '
= 4 ? :
(= 1.
=K B =
o | > 1
59 g1 . S SO
] -k £ - —— T '
g » | . -T n ] | [}
g 2 ! ; i -~ i
. = = : ! ' 3 E
o o ¥
[ s = . E : ! {,-’-l
: I
PIC 4150 _1s2140 - 200__1:455,000 ) ' ' !
: §359C5. 7 DIP-#230 X S000L ~ TZPCS, \\ HIPCS ] m;mmngml 85 PGS, ; ) ~TEPeS,
_TO_WMT,_PLANT, o oo k e et et o (R S V0 24
—-—-—-—--/ ey = m— it g c— & s 1 s I © S e - —— SE————
> . -
i o
wg 3 . - ] =500.000 ~ 209 ﬁ ut:‘
o - s
— 'é I \\I : J —
, 3 K ?//: RPN 7. - 18 y,
Gl s | ’ i
2 3 = DESCUFTIONS [ pwe. no.
r 7 !
‘ § g’g I REFERENCE DRAWINGS
A0 o8] by :
1 3 ¥l b l |
\) 5 - Ky |
\ ) TN AL a2 B
\ p - o !
. ' o) //7 _ : . i
\ - Y e
———— et b ~—-":---—-—7C— T = NO. | DATE DESCRIPTIONS oy |arro]
e A0 a0 mopesl @1 e g200 " REVISIONS
- o \ L=25.00 6265, 71
i ' ¥ - - Fg - = = ARAE REPUBLIC OF EGYPT i
=3 o
J g5 °j i MRESTEY OF DEVELOPMENT,
& ", [
e |\ =TS5.000 _ 1897CS. o) MEV, COMMUNITIES, HOUSKIG AND PUSLIC UTRITES
o
M gﬁj * ki _ + THE DETARED DESIGH CH THE URGENT DEVELOSMENT FLAN
8 - | <> (A3 Component } - ) - - oF
1{“_&_’ 60_{ag | 6o THE SUEL DAY COATTAL AZEA DEVELOPMENT 3
=Y
FIRE HYDRANT 4 DISTRIBUTION VALVE ASSY, SECTON A=), FIG4.15-WS
i N % 6 . g
. N | Y
i i TEEY, BAND WETH AN . . DISTRIBUTION
i PP SUPPQRT FOR PV 92X} %ﬁ
o S D N i ' L Treated water pipeline network (4)
[zoaal2cod “\setou e 200 @::4§¥ :
60000" LQQL. IO, JAPAN INTERNATIONAL COOPERATION AGENCY
TS APIRCTED $carz HY.RD T
. 1:5000
pave OCT. 1993 | owa. wo. A1-1.3-3
2 T 3 3 8. 7 Y ® ' 10 1 ' 12 13 4 ’ 13 ) 16

3.7-56



) ) . . , L , ) . 9 . 10 , 11 . 12 13 - . 18 ‘ 13 16
3 . 5 g <. GENERAL NOTES
Y=ty ? 5 ; :.ut'z-;.‘_.__‘_"A | - .
A ! -, )
mewrn
DETAIL A : %} :
Al d.’.’:"—’ E 4 .
. | COMPONENT T o '
| = Y 8‘?10 COMPGRERT “T i : v e
“D'E-ﬂ‘ ! N ,ﬁ . ‘:' ]l ".‘n..' ........
b e M i
. ———— i, . 3 '“‘.l'
38 /'_q e : JI il *
/ SUEZ ADABKHA COASTAL RD. e O
]
. g AD COMPORENT 4
y R ! i _/‘
Al 4 . L ’ =0y
c ‘L
. __I__ ’ w ¢ r
. 3 1]
. . g il LEGEND
E a Rl _ .
] H & Ir Figures presented along the pipes -
' §] o ex. 150/ 218 = Dia. 150 mm with 218 m length
- 3 b3
o ! B -
B § H ,
3 i .
3l
. _ 2l L
_ R 1COMPOMENT  * u Xt
) gﬁn COMPOMNENT - 5;} .
| e N 2 i e |
: . o K # sosm0 L0720 oo, g @ fo!
. v/ 3 7 = s g [3 [
| - 4 ES ¥z i I} === — Rl
= S Yz g _50s400 & 50,399 3 B il . -
* SUEZ ADABITACOASTAL RD. i § e S )
i g 1 gile I8 £l
i £ soces I w0 me R &
F ! al
SCALE SOR LETAL 7 & a % ]
e % i3 =q S i i
) £400 S/3m K 2 & s H
] 4 - g : 2 3 -—é H i
/ 3 g % S Y 100,61 g § s I3 13 =
e 302400 sor3se ¢ ' - k i _'"" -‘f:s]ﬁg;
: e —— H] "
= ——1 == e t—— H 8
o B : s = Fi DESCRIPTIONS | pwg. ro.
_?L. 106,41 oo ﬁl'—:_u == i REFERENCE DRAWINGS
- ] L : b
! 125, 2145 — I‘ I
‘ A fr .
w y /1 . 3
35y i
504470 by ! Factony ,|l
H 35! 5 | M
N/ d
B 1
gl = L -
| e 1 40 —— d no. | oare DESCRIPTIONS av farro|
] 0 i
) / == e REVISIONS
"3
. % ! ) -
o 3 3 g / ARAB REPUBLIE OF EGYPT
l -—'.\I‘ e ' é: ; \‘ e : '

KIGSTRY OF DEVELOPMEWT,
KEW COMAUNITIES, HOUSING AND FUBLKC UTILTIES

THE DETANLED DESIGN ON THE URGENT DEVELOPMENT PLAM

oF
o THE SUEE 3AY COASTAL AREA DEVELOPMENT 1
/ 134 BRANCH DETAIL 204 BRANCH DETAIL ~]L FIG.4.16-WS
/ ; + DISTRIBUTION
. F 1 134 204 SUEZ BAY Yoippy
hesay, 14 /. /* -
x ~-- AP AE—— s L Draw-off water pipeline network |«
. ,ﬁ*. s cwe | 27
,"/ "f* TN JAPAN INTEANATIONAL COOPERATION AGENCY
~ - SuLTTed ATPROYED CaLe REY, HO.
' ' \i '7 1: 10,000
: . % 5 5 & v DATEDctober. 1903 | DWG. NO,
p P ¥ 3 T P s ' ' 7 ' 8 ' 9 10 1 12 13 ’ 14 ' 15 s

3.7-57






"RIER polBaL; J0] Palnbel o 5 JeqUIng e Rag
ELD

v m.m.Ewu
TY1SVOD T YOVLY

_
] —nmm ,
_So_._mE Voere FLAM
s ee ¥

w sﬁ Buﬁ?:: ; s
N -
TG g 1788 “83 _ 5 / TAvigvaY
e} ”:Bﬂ e wZ) o guaiNgD K
_ PR N £ 9l €194
5179 0L 1ot AN O R
I VOVLY | 51°9L 59
/.ﬂa.s_ Wwee lzgez 109k liooL
P 80 SIWRRNR 607 & uomag qng
UoUmS MG, 120E WSE 1292 . !
N ﬁ ! gl
A DTNS l1p5e 7oz e 2 MAINID
(eree) forss - igtall 6520
H N “
M i {ogop) A i
£ {SbBE) i » &
/ S \ _
/s | VIUY NEMO VIV TYISNICISTY
LTBENSTHD | _
T VOVLY
’ nﬁﬂOU@m FES hﬂﬂm__ ﬂ:ﬂE@D N0 NEDd
(1) 3pomisu auradid satem paledl] JO SOMBIPAH NOLLNEMIISIa SM-LTvDLL

3.7-58



REPO200C 1072183

FIG4

18-WS

DISTRIBUTION

_ Hydraulics of Treated water pipeline network (2)

g9
CIRRETER tmad
LEHLDTH L
w
L)
. 190
. ap
A ea n{zb BCED 'ﬁ‘h 5o s
aba 130 o 2t
258 210 2ks EH
2 atg oy 590 By 100 Ty a9g B -1 T I
w(pe 189 (o N 189 W 38 "{36 PR &T1 G20 nr
180 20 EL T g0 sjo N afae
218 zjo 15 Zis ] zam zhe z39
e az0 AN gme e g LTS~ L N
(s T YU TV IR T TR i 1 (]
o Rl T ang = 23
1599 159 193 ©2 12
3 aup EB U] A
"( A0B A E1-}:1 E% o
200 242 1d0
1he 189 Lhe ~
Ny LER £ ZBD 1 a
n(Pe i P a0 ik n AW
150 2pa che ife
[Tt e 1&g Lhe
I 641} oy I Fd Feh] 1]
(b Y] B sa8 i M =g o=y
150 1ka 10 2fr E1T) zf0
2p0 2pa 201 ata 263 3
10 e 130 by 158 ‘
nd} he ] 12 L) N ik P nERE
B she 280
azp 381 P17
o - g
e 4 ____.44‘_10_\—".4?&
G Zen N 2] gap '
280
1610
(4
NOOE PYPE ANALYSES
ELEVATION FLOM M3/ S LENGTH VELOCITY
g NODE W VIEL ENSUT
DVN. LEVEL FLOU IL/D DIRMETER FRI.LOSS
PIFE LIST RET
O, PRESS MATEARTHL. OIGECTION
STR. FRESS FLOM

3.7-59




REPO2.DOC 10421703

FIG.4.19-WS

DISTRIBUTION

" Hydraulics of Treated water pipeline network (3)

42
DYNANLIC PRESSURE fm) VELDC1T. BE R
/ i
M !
¢ t t
lz | |
U ¢ . - Py T
L] 1} 5
w3 e gy roet s "\["" e.85 o3 M
z2ef2 2t 323 as|3 as{i _35‘4 z22f1 zsls
o.{s 5. 371 o.ds 0. 34 et LF 147 1.9a w.g4
| 1 i ; f
My fan P & " - O
H 1 By
. q}’ 1z T esL T bz .38 M5 e "\F"’ 8.52 “W’ a.31 |
27la 4.8 z|s 36.% 493 418 3948 349 3243 i
') 5 0. je L s 1.3z 1 4 2 ?’a
i
N e My ({'{\, Pan . [
“( ——H{RE n T 1
o 877 TR 0.69 & P e v.51 P oeer |
iV ELT 2 43T 43]4 44E5 {2 3IF{7 |
4 13 '
B8.498 1.9% 1. 38 [ T3 [OF S 1.3 3.5% ]
My, P A by 4 N J\
wps 0.5y jAY 8.86 Aﬂtb n(2s i D.s@ | .76 i T e ]
34 s 45f3 azla sels sa’x 9] a8 2 :
o.§r 8.4 0.1 B.%a L.+ 1.{.' 1.23 ‘
i ™y 16 @ £y I
bz v. 66 R @.64 Y " 1,21 S 0.3 s e S D) "\}|
a3z 16}s an{s s53{3 selz ET srl 64 ¢ 57.5 |
1 i
Q.59 d.%%9 ﬂ,j? 1 a 1 k] n.79 :
A € }
M N N
#(O n.se b 3. 62 €% H E‘“ e.63% &x !
$N. % 3.2 51.2 3l7 55]1 53]z P
}
0.3 W 8,94 !
- - &
. - "
MLERTg Ty BAEH 0.9+ nElin
52.9 2|4 s7.2 :
1.2% :
wchy
- 3V s
NODE PIFE ANALYSIS
ELEVATION Lol (M3, LENGTH VELOCLTY 1
NODE W, vEe IneuT
oV, LEVEL FLOU LS - DIAMETER FRL. LOSS
PIPE LIST RET
DN, PRESR MATERTAL DIRECTION
STA. PRESS FEOM

3.7-60



REPOZIDOC 10546503

Hydranlics of Treatod water pipeline network (4). -

FIG.4.20-WS DISTRIBUTION
ljac )

FLOH Lifw)

ELEVATION lmy

152,22
s.3

s |a
n{D——mgp———————n{fr—— sk
7638 #5.30
az|z 4:73 sL{? 53{3
a{ e a{gk i — (B ———n — i ——ni{d
3a,
5945 g2 Aa1s & o4
w(p= nEy i # )
a.iz 4.3z
4114 id.9 3ale 5.4
&
“(B" 3
06, §L 16.91
3314 FENE
H P n{;}'\
16.{% 18,45
2 FH O
w{Pr— i
V6.5 16.33
21}z 1a{#
n(S (D
16,12 16,13
13t 14.9
: NOOE PIFE ANALYSIS
. —
ELEVAT. Il t LENGTH VELOCLFY
. o FLOM mM.% _ o - NOOE H. viad IneuT
OYN, LEVEL FLOH L5 DIAMETER FRI.LOSS . 1
—— PIPE LI3T RET
OYN, FRESS MATERTAL DIRECTION :
STR., PRESS FLOM

3.7-61



REPORDOC 1041493

FIG.4.21-WS DISTRIBUTION : ics of e -
Hydraulics of Treated water pipeline network {5)
Hao
: LMY ) ELT
Ll
1.3374
e
o 3. DLLE ék
o.a NEED
n %1 8
0.2 . ' ' "l 7 12
\ A & 3
e B.0Z38 o 9.08268 N D.8Z66 o. 8304 k
0.9430 4.9)186 o,.0413% v.1849 9.1192 +
"(‘-’" BT T . 0133 B Y O T . 0375 --"\'
o.8les o.8d14 8.0923 ) $3
. L [y ;- N
"<‘§ ITE] " a.8108 ™ gt . %n.aase 'ﬁe.eiit it q 1R2R
o.¥ GE B.0%19 a.9391
N ; é
NS n.AB4T 2.0188 H @.oL1@ 5}
o.87a a.0fes
H o.aza) TS
NODE PIPE ANALYSTS
ELEVATION | F?'ul i3s3 LENETH VELOGITY NOOE 1. VIEM ERUT
ODVN, LEVEL |- FLOM iL/% DIRVETER FRL, L0935 .
: PIPE LIST RET
DYN., PRESS MATERIRAL. DIRECTION
STA. PRESS FLo

3.7-62



FIG. 4.22-WS DISTRIBUTION Hydeaulics of Draw-off walter pipeline network (1)

DESIGN WATER CONSUMPTION FOR PLANTING { cu.m per day)

GREEN
: ' - AREA WTP
RESIDENCIAL AREA ATAQATE. EXPANTION {32700 GREEN BELT
3 17.4 17.4 17.4
bl —i—+F ATAQAIE
145 145 3 17.4. 17.4 174 i .
~ [ Tl T
- K43 | conterc | 143463 lira Mia 174 e ©
17. 10.0 7. - _
7. 100 17.886.3 17.4 17.4 174 &4
178 100 178 Center I E Y
17. 10.0 178 p | 63174 17.4 17.4
AOADIAVFZ & 100 B 80 108200 s 0
Alaga-Adabiya Coastal Rd. 114.1 4 - 3 459 459 5104
_ Un-Utilized Zone ] _
189 | ¢ R a 4675
. 12.8 77 4 b 4987
' ATAQALE. COASTAL — " ¢ 1155
d 1155
8 467.5
f 4987
DESIGN DEBIT RATE FOR PLANTING {iitfer per second )
note : Supply hour = 8 hrs per day
I GREEN
AREA P
RESIDENCIAL AREA TAQALE. EXPANTION . |113.540 GREEN BELT
219 0.604 40.604
- ATAQALE
0.503 0503 §0.219 0.604 0.604
A A — 3 :
VA9 | CenjerG | 049730219 (0604 (0604
0.616 0.347 0616
0616f — 0347 06160219 o604 0604
0616f 0347}  0616f Center '
0.616 0347] —— 06i6] p | 0219/0604 0604
ADABIALFZ A 0347 P18 2153 |27 0
Ataga-Adabiya Coastal Rd. 7.920 PR 219 1.594 1,594
Un-Ulilized Zone
o 16.231
v 17.315
ATAQA LE, COASTAL —~ 4011
401
16.231
17.315

3.7-63



REFORDOC 10v21/03

FIG4.23-WS - DISTRIBUTION Hydraulics of Draw-off water pipeling network (2)

Ina=
LERGTH Va
CIARETER e
g3 E iCL
"({ Tan - %o -
2w 289 20 =
. 1ro 10 299 (54
I T S i () e f\r. ET B 251 Fa =i Ry agn e
R y ul b R
(Pl w ce "ET pae TR, 26 100 Gl i 200 1ag Ipo
e Y ) s ,t:’ B 2}
o TS o Lpo J_:/J Y 1pe zpu .5
h T2 g iia P Y SV TR Pt LA T - R - wil by moo : b s
w(fs PP e N Y- T ST YY) 2 Nk"‘" ca £ w{pa wgs "{QB NH"‘\S n(Eh
S &4 shr th* e s B LA che
o [ 180 1pe ipn 187 Len
I 40T P e ‘ Bhy— 8T By BT i bl
WP o aE3 wihh a2 L ..\]&._L” ji},
Lpa 1R3 [§-1) atr abr apr FL N . S0
0 a re 150 g 1] Qo i 3
M }
s ED] ] o 295 Vs g L] ¢ T #a gt
L[] M . 2 Ny E
(s e "\]ﬁ 0 “\f’ 5 <0 e 130 1o
L§a ’ 1p9 [R5 1 1 1 s i
] [\ ] T lL“ ipa [ty igr i
;
P A - 313 o K] & = . | Ty
e i B e | b
i
2e0 2pa 20 1 ' 1 !
gy 21} ] tpa 1 LoD H
by 49 by 3%8 . N E00 Ty i3 Ay sEa 6 It N
N(_,n = A =a AL H( X a “‘1 ! «w r|\1 X =a :1\& H\IF‘;}S N(__q}
1
s =he 0
ipa 5 =
Lpam . aun b ogTa . 2rp 5g L o
s E b2 niel S nipr T : 3! J-jg — gl
5 FL 3l
° -
Sew =% I .
N
AR W
L3ka I
[ e
. 3 g
"(— g.gﬂ,é) 59 Mz
NODE FIPE AMALYSES
ELEVATION FLOu (M35 LERSTH VELOCETY }
NOOE 1. VIS TauT H
DY, LEVEL Aoy - OIRETER FRIL, LOSS — -~ i
PIFE LIST REF i
Dveh, FRESS MITERTAL DIRECTION : I
STA. PRESS FLOW |

3.7-64



REPO2.DOC 102103

FIG.4.24-WS

DISTRIBUTION . Hyﬂraulics of Draw-off water pipeline network (3)

TQdaa
ELfvATION 1im)
FLOU LR s
|
i
i T N W e
; a3z 433 s313 s1jp s1jo ssje
! 0. 82 [N 1 .40 i
' .
i - P
I wips e i il i i e Pl
! FOMEE a3f2 a\fs ] LY atls a4 aa[s b
| e §5 - e.33 .35 [ ] 8 4B 0. 60 8. 40 |
. D
. | //3. &
n(Pe e @Bl BT (B Age——nl - n(Re ey
41:8 4Q.3 Igle 2F.0 3342 FEL) aziz 2853 4082 3‘?_0 30
e.40 e.33 2.3 .. a6 a.§e 8.40 16.33 a.§1
w(D) ok il (i i .
as}s 1z} =il 220 FL) 32]0 EFY E 3
2. 82 a. 3§ 9.4z o.g2 q.48 B.42 a 4o - i
(Do wibh wide  n(Be s ..f{?.#mﬂ.e,\.
] 2sle 2‘12 1s)e {4 2ple - HYE
b.§2 2. 35 0.4z 2,32 si¢n .40 8.4 I
N, Dy I D P L‘ ’
w{ e R b r aip THER iy HEEr nik i
2]z 18]s 18fx 1sTe 16z isfs 2af4 23,0
843 [ ¥ N H A TO
: 3
i
: Sa—- B N N ;
« (O =Dy (h n(E h n(ks et
1%.1 14,0 13.8 141 1543 19.3 L. 2 13.%
8.2 0.3 0.E2 0.3 H 2,45 15 23 Toai |
i g nigk i any ]
6.1 DE cls 6.3 EN
r.az .33 0.32 1.aa [ 31
: NJ..-. el
. 4]0 afa
' 8.22 8.4+ -
i !
L [
n{s) 1y itk H
4.0 4.8 d.4 [
©. 33 G322 @ 9s
NODE FIPE AT ALY SES H
1
BLEVATESN FLOU 1391 LEMNGTH VELOCITY - ] . H
3 b MODE f VIEW IneuT i
. DVN, " LEVEL FLOH WL D DIMETER FRI LOSS i
PIFE LI3T FET i
DN, PRESS HATERTR DIRECTION i
S5TR. FRESS FLtv H
I

3.7

65



REPO2.DOC 10421193

FIG.4.25-W§S

DISTRIBUTION

Hydraulics of Draw-off water pipeline fietwork (4)

Thds
OYHANIC PRESSUPE tn) L WELRGLTY T LasEe
o
. i T ol ;
o ) Fap ™
uL_:h-——“oJ'——u‘T B P e
2rls r|s z0le 18
D.%4 0.8 a.qs 0.8

g b P £3 £ by Pa e
H W 1T 1% "f—"‘ra S "‘-'E“ 0 48 ETTg Ty N 0.2 V=L PR tooe 1.3t 1 {a
)2 )y s azls i3 zle ETYE] 326
n.ga [ I L £ 0.0 fz”(- 056 q.35 a.29
wi P oLy G " n"“:‘a’j] :‘T(* — i s s (e n(E ko

e T e.za DO g gp a0 3s T 0. 2s G.22 A SlPRECI Lpm gl
21}z 6.2 s8] 3z.9 arie B LY az]z a7 sl 21{s 23]z
o da” a. i3 0.5 8.73 a.¢3 o.§9 5. 33

™y Pinm e Ny FinW AN £
K 4 n{Be- - -

(g 6.2+ TN 9.3 "\} At e 8.3z M ez
F13E] 33|5 a1 493 e ar 34
o }e e §1 o, §7 9. 31 2 Te s 0.§7 @ As
K, : . - -
B iy, ™ n i —— i B
Q b. 21 h3-d 0. 2% aQ% & 0.2 S22 0.z% v .23 Dy B. 7 1.8
sle 3sle az{3 asfa . aals +2{3 a3s i
a.fs q. 4% o. §4 D.%4 4.70 e,:’a 0.4

A : Iy - b b b
nipe 'RE h 2 8.z23 "‘]} "g'*:f.-’e_“t’” w.za MEFS 20 Y n(Ex
e aals asly 5l asie asle 144 28.3
o. {2 a.]s v.42 b4 5.49 o.fs :.J[::

Dy Dy FanW Fan 4 [y
nCr 5. 17 A o.c2 a.25 T o2t M 2 D a(Br
as. 9 43,5 4€15 1447 43.7 8.9 35.7

3 &9 o t2
Fd L4 ra L
L€ B. 64 o.ax W pas 0,30 e . 5a G
13.3 9.4 salt 8. 4.z
a.d0
“_I
2.23 "
141
9. %a
—
J 23
a4
NDOE ANRLY SIS
ELEVATION FLOW (HI-D LENGTH VELOCITY -
NOOE Y. vIEY IneuT
DYN. LEVEL FLOW L 3 DIRETER FRI. LOSS
. FIFE LIST RET
DVN. FRESS HATERTR DIRECTION
STR, FRESS FlL.iw

3.7-66




REPOIDOC 1112493

375

1)

@

(a)

(b)

OPERATION AND MAINTENANCE

Engineering Staffing for Operation and Maintenance

Referring to engineering and management staffing of the 6 October water treatment
plant, the staffing projection for this water supply system is drafted. (see FIG.5.1)
This draft staffing projection recommends 1 administrative director, 15 engineers and
150 works to be engaged to operation and maintenance, but not include financial
planning/management section in charge of tariff collection, logistic and so on.

Basic Operation Methods of the System

Relation between Intake Operation and Raw water reservoir

The intake pum_p operation is depending on the water level of raw water TESErvoir.
The intake pump shall be operated, to keep water level of the raw water reservoir in
upper third of the available water level range.

The water level of raw water reservoir is always observed by water level indicator and
recorder in the central control room of WTP. The water level signal is also
transmitted to the intake pump station by wired telemetering system. The
comimunication between intake pump station and ceniral control room is made by
telephone system. The communication between raw water reservoir and central
control room is made by interphone system. The communication and telemetering
between the central control room of WTP and the intake P/S is made by the special
cable laid along the aqueduct.

Operation of Intake Pump

Semi-graphic supervisory panel of the intake pump operation are installed in the
control room of the pump house. This panels indicate p.ump operation, power supply
condition, flow rate, screen operation, water level at pump sump, water hammer
prevention system and water level of the raw water reservoir. (see FIG. 4.2-W8)

3.7-67



REPO2.DOC 1112093

(c)

The water level signal is transmitted to the moter conirol panel of the intaké P/S, for -
automatnc smtchmg (On/OfY) of the intake pumps in accordance with the water level
of the raw water reservoir. The operatlonal water level of the raw water reservoir is
upper third of the available water range.

Pump operation is also controlled manually by switchgears installed in the control
room of the pump house and/or local panels at each pumps.

Operation of Water Treatment Plant

The operation apparatus/switchgears are installed at each equipment. The operation
of major equipment and facilities of the water treatment plant are observed by The
central control room. The operation of water treatment process in five typical

- situations are presented in F1(3.5.2-WS, 5.3-WS and TABLE 5.1-WS to 5.5-WS.

Chemical Doing Control

Chemical dosing rate such as Chlorination and Alum dosing are controlled
automatically by information of the flow indicator at ahead of coagulation and

sedimentation basin.

Flush mixer of Coagulation and Sedimentation Basin

Activation of the flush mixer is controlled by information of the flow indicator at
ahead of coagulation and sedimentation basin.

Filter Washing

Filter washing program is shown in FIG.4.9-WS, Filter washing is controlled by local
control panels at each filter beds. The local control panels are respectively
programmed with a series of filter washing action which are mainly valve operation.
The filter operation status is sent to the central control room and indicated on the

graphic panel.
The status of valves at filter washing is shown in TABLE 5.4-WS.

3.7-68"



REPO3.DOC 1112193

Treated Water Reservoir

Effluent valve of the treated water reservoir fpr' diétﬁbutidn is pﬁnbipal_ly always
opened.: ' - ' ' o
For filling of the filter washing water basin, the booster pump of the treated water

reservoir is controlled by information of water level indicator in the filter washing

water basin.

Studge Draw-off Water Reservoir

Slurry pumps to convey sub-natant to the sludge drying beds are opera‘ted_ by .

manually,

Emergency Stoppage of Electric Power Supply

Emergency stop of 'power' supply is detected in the power substation, and
automatically switch to the generator system. -

3.7-69



Water Supply Management Organization

Administralive Director

| |
" intake PIS. . .
1 Eng. and 25 Workers

Pipeline Network
2 Eng. and 25 Workers

Water Treatment Plant

10 Eng.
| 1 II ] H
Maintenance Storage bperation %’ransporiation Loboratory
20 Workers 5 Workers 50 Warkers | | 10 Workers 2 Chemist and
15 Workers
* : 3 shilt working J
Facilities Number of Engineers Number of Workers Remarks
Adiministrative The office is located
Director 1 0 in the treatment
plant.
Pipeline Network 2 25 3 shift working
Waler Trealment
Plant 10 100 3 shift working
Intake Pump Station 2 25 3 shift working
Total 15 150

FIG.5.1-WS OPERATIONAL FRAMEWORK OF WATER SUPPLY SYSTEM
(DRAFT) -

3.7-70




(eamm oo 300 e—D

NowLnansial =
VLVMAoNvED RS

. 3.T-T1

m .
g m% s_fg_aé_sg
o] M & M

Cusva rownnovoo z vouvinamaasy  Corsva snoaws onnaoas) Cuaonepsan wsiom wvd)

(LNV 1 AINFWLYIUL ¥ILYM) WYHOVIO SNLvHddY NOLLYEIdO SAE'S "DId

STY 340



SO OMIAYG 320MTIS

¢l

-NOUNAMLEICL, 1
HILYM 240 MYHC

o)1
X

Cuionzsay saiwm cauvans)

DY), 1 —03)

@9 @@ 5

[ [#1] @ ), [ Crusve wzrvm oniswm 131113 I\

uopeibia; i /
wepy | /1
JBPIOOaN | W L h

uoRE3R| ; |

MOl D

fara: T . .

@A_____f_ﬁ ‘

SNEREY ‘ \ok2s stps) i w@@ @9?

) ()

. .
! N
' UOBLLOU 6.

- Qusvanoirnovoo ewoivinatiaas) - Ciisvs onnaw s onnaiosy) HIOAUSIST KELYM MY

{LNVId ENSILYEML H31YM Weaowna zo_,h.ﬁzusam»mz_ SM-CSOLT

SHi360

3.7-72



w adQ ~3YS 16 [eneunyy TOH BATEA, JUSNIJu] "~ Spod urad SoPNIS| LTV
| JWINEIARYY S 18 [enEuy ‘OH | _ dumg Aumig | _ 9TV
A IPIIINTE | IS I8 [ENEUR ‘OH 3AfeA Tesodsic 93png STy
_ ol 311G 18 [ENEUN]A] ‘OH SA[EA TOSNYI 1918 TJO-MBIJ TV
ﬂ wdQ S I8 eneuny ‘OH _ 3B 30m[S _ €79
i mdQ . oIS Je fempULy ‘OH SATEA TUOTMYU]|  JIOAJISYY INEM IO-MEI(! 7TV
g ﬁ =Ty 31IS 1B fenBUnIA ‘OH BONRGLNSI(T JO] 3ATBA JUIDYY : - IZV
& | ALY g Je oy "3pig [eorusy o1 dumg 11y _ 0TV
7 ® P L L | NS 1 [ERUEpy uIsed MM IO ) dunng PrT _ 61V
m R L 2AndY Bplq gy uiomy | TONBULIOND~350d 81V
. , - ﬂuao L B8 e [ERURA - OH JATEA JUSIMKI] u_.oauwum IDIEM PIIBAIT LTIV
® 1 (paisnipe)usdq SIS 1B VBN OH - - aaEAveenE|  uised T Sumses I O1V
[} . ﬂun_o SUS JE.0INY aw SATEBA II2N[IT 131BAN Polital], ) [ h-4
i 25010 (g womy amw BAEA TR YSem-yoeg 1V
{ e w IBOID AIS Je OInY QW SAEA .MO..B.N‘—Q Usem ¥oed (SR
I 3§ ROy - __aW 9ATEA JomOg : v
® ] | wad( 3115 1€ [enUejy aw BATEA, JUSTIU] IV
; L1 [ esop PUSEEMEN | OH 3AfEA JO-MeI(] 33pNyS uIseq Uonemseo) o1V
,‘ ! ® N T | suSIEEnUEN | ‘OH 1ade1sg 38pRfs PUE TONBINSWIPSS! 6V |
! | @ P 25010 | S EEOUEN | 'OH aATeA JO-MBI( 3IPRIS KX
i e P wd(y agieEnuey | . O'H 3D omg T |
L e R ~augmomy ‘anW XTI . 9V |
: “ _ C e ; | aAndV "ZpIq "Wy Ul oIy Sutso( wofy | L ey
: w ﬁ | ® | AV - 8pIq wayp womy o UONBULIONY)-dXd | uiseq SUNXIN; +V
! ! ® | | wdg NS 1B TENURIA ‘O'H i SATEA, JUOTIRI]| pue SUIASRI ¢V
_ Lo b L ssep) - SN§ 1' enuey ‘OH w 5ATEA, Tesodsiq 23pnis| _ K4
| ! m : e | ® wad) _ NS 18 TENUEN CE _ DATEA WSOQU]| . JIOAISSOY INEM MBH| [V |
® & | . - i :® LAy L i | uonesad() dwng axeu]
! B [ t : B i i |
s wia alu _Nwwwwo | epowuopendo  apoj Sumuq | oureN | Aoy N
QELVITYI NOLLVINSMOMISNL ¢ SAIVIS | SNLVEVAY

(NOLLYYEdO TYAYON) IT19V.L NOLLVYIdO S-S F1EvL

Sied . S 1750

3.7-73



WA | SuS ie eneunpy 'O'H SAfRA, RISNUY speg SUIAIQ 23pnIS | LV
_2AOBT] S 18 TenEUny 'O'H dumy Aunjg _ 9TV
1B RELIAY SIS 1B EREUnA] 'O'H aAfeA Tesodsi(T 98pnIg STV
u2dQ MG 18 [Eneungy CO'H SATEA JUSTIIT I3jem JO-MBICT YTV
k aadg 3 J& feneumniy 'OH alen 3omig €TV
i wadp UG IV TERBUNIA ‘OH SATEA TUSTHFH] IOAISSSY JOIEM Jo-MeId| 77V
m wadgy NG M. feneumy 'O'H UORNQLISI( JOJ SATRA Jusnpg]| Y
| & AIIY g I8 oMy "3l eorweg) o durng 1] oTv
. PATIBU] G 18 [enuRN _ WISEE MM I9N1 03 durmd I 51V
R "Bpq wey) w oy TONEULO[Y)-1804 181V
i wd()y NS 18 [ENUEBN « OH . AATEA TUSTUL II0AISTY 121BM, POIB .H”:SI<,
® i | (peisaipe)uad NS Je [enwey ‘O'H SATBA WA uIsed ‘M SUTUSEM JSILI| 9TV
© | ® | i L= ) A1S I8 oy an 2A[BA JUONQT S91BM PAlERIT, STV
m | 2501 1S 18 oMy aw SATEA ISTEA, USEM-HORE TRV
| 3801 . A\SrEANY anw AATRA JO-MRBICT USEAY NoBg FeTv
. 25017 u“:w 1e oIy W ) PATEA 12801 _ ZIvV
o _uadg auG T8 [enURl an ATEA, TUST[JUY ML 11V |
w | # ] 23010 . 3G Je [enUEN ‘OH SATEA, JO-MEI( 53pNIg uIseq UONEM3L0) 01V |
| ! Py i I 24NV 2113 JE TENTEN OH Iaderag a3pnis PUE UOTIRIUSWISS| 6V
! i @ i ;O IS T8 [ERUEN . OB 9ATEA, JO-MEI(] SEPIGS ]
| ; : | @ ; zadg | ouS I enuUR . 'O'H , 31eD) 20mg _ s
P ® ,, i ALY W 91 18 Oy 'OW IONTA |9V
: ! ® B 3ALOY “8piq "wayD ur oy SuIsO(] WMy rﬁ.
| Lo | A0V - '8P "way) W omy UONEBULION)-31d uiseq 3UTNOA;: +V
e ﬁ madQ IS 18 TenUeN 'O'H - 9ATEA TUATU] pue U0y | €7
: ! j W m i 350D MG e EnURly | 'O'H aatey, Tesodsiq s8pn(S _ v
_ “ : | e | @& | uady AU ' TRy _ 'OH SATEA, AR | ITOAIISYY 101BM MBY TV
® 0 m m e | 1 {2408) 2410V | Tontaady) dumg eIu] .
8T 41| 9|l “ #1 € ;7 | 1 |eSedoigomosrg |  opowvopersdp. | 3popy Sumang ureN Ameg "ON
A i : : I
_ NOLLVINZBANYLSNI | SALVIS SNIVYYddY

Amw_«&o.& DIMLDTTYE) 918VLI NOLLVIEdO  SM-T'S F1av.l

sz _ | §TX 17340

3.7-74



“ [ 380D NS 1e [enEumA OH 35T A, TEON[FU] Spag suIAIQ SAPWIS| LTV
aaT)oRT] 215 J¢ TNy ‘OH ~ dumg Aumpg o ety
35010 - SUS I8 [ENRURIA ‘OH ATEA [ESCdSIQ 9BPNYS A
IO - YIS 1B TETRUDA ‘OH JATEA, JUBNET I91TM TJO-MEI( 74
301D . 2118 Je peneunyy OH 3380 SO £Tv
801D S T8 ENEUNp ‘OH _ 3ATEA JUSO[UI|  TIOAIISIY INNEM JO-MRi| 77V
501D S 18 [eneuny 'OH -WONRGLISI(T 0] SaTeA JUSRYY 1TV
] g 18 oIy "Sp|g reonuay) 01 dumd P 0TV
,w SATIORU] S T8 TERR UISE MM 2911 0) dumd Y1y 61V
_ . dapoRw) '2plq ‘wey) oy UOTBULIONYD-1S04 81V
501D S JE ERUEN - QH 3ATEA JUIRYU] TIOAISSIY IIRM, PAIRAIL| LTV
_ 350[) 2§ 18 TERUE 'OH . OABA JUORpE|  UISBE M SUTUSEM LY 91V
/01D SIS Te oY adW AFRA JUSN[IT ISIBA, POTESIL ety
38010 2§ 2 oIy an 3ATEA ISJBA\ YSea-3[0CH +1Y
[ 501 . dug e omy anw SATBA JO-MEBIQ USEA Y08 IV
1 r sopy- [ sugeony W FATEA JOMOIT! TIv
(o 30[D. | 9NgIe [enuEw amw " 2ATEA AN 1AL 1Y
| 35010 S 1e [ERUEW QH 9ATRA, JO-MEI(T 93PS Ulseg UONBMAE0)| O1V |
| aspoeu) G 18 [EOUBA] ‘OH Iaderog a5pnis PUE UOTIBIUSTIPIS | 6V
o R NS 1€ [enuep] 0H | SaTe\ JO-MBL(J 93PAS 8v
: | | 01D S 18 eI DH | syep) SomIg LIV |
o P Y NG 3E oIy aw_ 1N ToV |
_, I [ eamoRu] | SpIg Wy Wi oMY ﬁ Fusog umly | v |
WH _ o ,_ DATIOET] ‘3pIq “way) m oy TOTRULIONU -1 urseq U +Y
, ; | w 201D a1 18 [Enmen 'OH ﬁ SATEA ORIFUT puB SMASLNY: €V
HEEE P L e 3G 18 TERUEIN OH | . DATEA TSOUSK] SBPTIS v |
_ I 301D ang e ENUE ‘OH SAEA JANFU] J0AIZSRY ISTRM MEY! TV
| ; | SATDEU] i , uoneIadyy dumd oyeru] |
8Tl k, ST [ #1 €1 U _ I _, doig A1myg ‘spow moperxdQ | PO Sulsny awreN . k Amoed _ ON
_NOLLY INFARISNT | SNIViS SNLVEVddY
(dOLS ATTNA)} TT19v.L NOLLVYEdO  SM-e§ 3719Vl
Siog S 520

3.7-75



S 18 ey ‘O'H SATE/, U] spag S S8PR(S] LV |-
NS I8 [Enemy ‘O'H dumg A1m|g oTY
MG 1€ FEnempy ‘OH aaTeA [esodsi( S2pnig STV
SIS 1B TEnRUnA ‘O'H ATEA JUSN[IH 137eMm JO-MRI(T YTV
g 18 Teneuny ‘O'H 2je0 SOMIS €TV
S 1B TEMEUNYA; ‘O'H SATEA TUSN[UT IOAISTY ISie M, OO-MBIT| TTY
S 12 [eneuny ‘O'H UONNALNSI(] 107 SAJEA JUdNGH 1TV
o QIS 16 oy "Spid [onuayy o) dwnd Yy 0TV
& JUIPIWAN] S 18 [BRUEN UISeg A’ M 914 03 dumg Y17 61V
. MDY "8pIq WA ur oIy BOTEULION D-150d 81V
ey 3 JB [EnUBy . Ol 3ATEA TUSRTUL JIOAIISY ISTeM POIBIL! L1V
® i (parsnlpe)uadQ 935 I8 [EnUEy 'O'H 2ATEA WANTH wised M SUTYSEAL 291[1d| 9TV
! ® | _ 501D 2§ ' omy adn 3ATEA, JUSIYT J0TEN, PAIERIL grv
; ® | ! i MG B oIy aw BATEA ISIEM USBAM-YDRE VY
! d | u2dQ IS B oIy an AJEA JO-MEI(T YSEAL YOBE €1V
o ® | wdQ g T oy N BATEA JemOd v
w ° | | 501D G I8 [EnuBy aw BAJBA, JUDTIJUT LTIV
35010 38 18 [ERUE) ‘O'H SA[EA JO-mEI(] 25PNIg UISEg UOTRMIR0D | 01V
1Y ANV JUS 1B [Bhuey OH 1aderng a8pnig | pUR ZONRIUITNPIS| 6%
® 35010 S 18 EnuEy 'O'H aaTeA Jo-mei(] 38pn|g 8Y
» “wedQ 1S 16 PRl OH SIED SIS TV |
® MPY 313 ¢ oMy an TNI| oV
I @ MY “8p[q W) Uy oy Bu1S0(] WAFY o Tev
® “2AKYY "piq "weyD ur opny UONBULIONY)-31d wseg SUKON| v |
L at) | SuS e [enuep ‘O'H _SAJEA JUAN[U] pue Sumanay| oy
_ 350D { 2ug e [Enuen ‘O'H 9AJEA Tesodsi 33png, | Tv
| 'y ™ DEY e ; NG 18 TenuUB ‘OH JATEA JuUSTUUY IIOATSSOY 1a¥e M Bmmﬂ_
s ® ® ANV _ uoneIadQ dumd aew]
81 L _ ot | ¢ ot g moeon ! Busey emg apowr vonessd) | 9pe Bumug sureN Axoed | o
NOLLVINTWNELSN  SNLVIS SNIVIVAAY
PRRISY ARRIION| | . | . - _
(ONIHSYM Y1 709) 319VL NOLLVYAJO  SM-+'S T18VL
Sloy S 17340

3.7-76



| i uadQ SUS B [eneumniy 'OH SAIBA JUSDERU] © §pag SULAIT 3pN[S| LTV
JoEINE] | - 9IS I Teneumpy 'O'H domg Aunig 9TV
R FILIdIUY - 9NG e Teneumiy ‘OH 9ATEA Tesodsiq 38pnig STY
. madQ SIS 18 TeneTngy ‘OH SATEA Eﬂﬁm INEM JO-MBIT Tyzv
wd(y NS IR [ENBERA OH - olery 20m|S €TV
| LTy SIS 1B TeNBUNy OH SAEA JUINTU] ITOAIZSTY I9IBM QIO-MBH]| 77V
I e i s medgy 3§ 1B Teneuny ‘OH TONNGLISI(T I0] SA[BA JWALQHH v
| e RARIY aNg eomy - _3pig reomsy) o) dumg 11y 0Ty
@ B . 3A1dY S Je TenuEn] UISBE "M AL S9N 03 dwing 1] 61V
o ANPY _._ : BpIq Wy vy omy HONBULO[)-150d . I8IV
el - mpdgy 318 IR JenuUeA « 'OH SATRA JUSNFE] TIOAIOSDY ISIBM POIEAIL| LTV
| @] oy @E..H.éu&o - OY1S 18 TenuRly ‘OH 2aTeA JuSNfF|  wseg A SUISeA) IO TV
e & | edg NS oy an SATEA JUSOFT ISNEA POIERIL _ S1v
. 801D NS JB Oy an SATEA I191BA\ USBM-OBY +IV
201 - ol e oIy an dATRA JO-meI( TSeA Yord CIvV
- 2501 . aIg JE oIy aw SAfep JOMOLE IV
: L® _mdo NS 18 [ENUEN W _DATEA Jusnpuy _ YL 1TV
W St uadgy NS 18 TEnURY OY SATEA, JO-mBI(] SBPHIS uISed UONemse0))! LOTY |
S R UG T8 FERUB ‘O'H 12de1dg 3PS | PUE TONRUSWIPG| 6V |
| ' | | wdp S Te TenuRy 'O'H SATEA JO-mBIQ 3BPNS| gV
® | wedg IS 18 TENUEN "OH 91E) 90MIG LV
® BARYY g ' oMy ‘TN IXTA oV
® ALY “BPIq WA UI O Su1S0( uImpy : £V
, o BANDY "BpIq WY Ul 0y UONEULION)-31d wiseg Uyl £
m, : ® wd( 211§ 1€ [entep 'O'H IATEA, TUSHIU] pue Sumsaony| ¢V |
| ! ,, wdQ SIS 18 TenuRA 'O'H aATep, [esodsi] 38pnyg [2¥
L . e |l e uad(y IS 18 TRy 'O'H AATRA TANU] JOAIISTY IOIBM MTY| 1V
e | ® R PAIDY ‘ " vopwied( dumd e
1 o _ SLEor g A R # g | SPOWUOREIdO | spop Bunsuig amreN _ foed M N
zoﬁﬁzgﬁmé _ : SAIVIS | SALVYVAdY
PatREy mﬁo.ﬁﬁ. ON| - | . i
(130-MAVYEA FOANIS) FTEVL NOLLVEEdO SM-S'S FTEVL
sp¢ SW L7380

3.7-T7



REPOZ.DOC 107893

3.7.6 REFERENCED STANDARD OF DESIGN
The following standards are applied to the detailed design of water supply system:

» Bgyptian Code of Water Works 1990

» Ministerial Decree no. 286/1989 for Water Works
= Egyptian Reinforced Concrete Standard 1989

« JIS : Japan Industn‘al Standard

» JWWA: Japén Water Works Association

e JASS : Japan Architectural Standard Specification

»  ACT: American Concrete Institute

3.7-78






(Suez Sweetwater Canal, May'92)

RAW WATER QUALITY TESTS

items unit SCA data investigation data
Color degree | nil 2
Turbidity NTU Max.18 Ave.12-15 15
Total Hardness as CaCO3 mg/l 224 -
Total Dissolved Solid mgfl 733 -
Total Alkalinity mg/l 174 172
Ammonium-N mgh. nil 0.1
Nifrate mg/l il 0.05
pH 8 8.27
Cyanide mg/ it -
| Mercury mg/l il -
Arsenic mg/l nil -
iren - mg/l il il
| Manganese mg nil nil
Potassium mgi - 59 -
Magnesium mgh 21 -
Chloride mgh 172 172
| Phenol mgh il -

3.7-79







/\'I"'FACHMENT 2-WS§S

TABLE (1)

SUPPLY FACILITIES,

ALTERNATIVE STUDY OF LAYOUT FOR WATER

Comparison table of the system lavout

Alaga L.LE. & Adabiya L.F.Z.

Domestic
and

Industial

w Inigaton

ESENOIT
AS B
# -

Alaga LE. & Adabiya LF.Z.

Damestic

B and
. I | Bae wah . Industrial
Swagtwaler it
Canal . \‘ mgation
18km A
Description MASTER PLAN 1986 RECOMMENDATION
Layout ntake point is located at 3 km same as the master plan.

upsircam from SCA water treatment
plant.

Watcr treatment plant (WTP) is
laecated at tlie intake point of the Suer.
Sweetwater Canal.

WTP is relocaled to the project area
(Ataqa LE., Adabiya LE.Z)

Treated water is transmiilcd 18 kim to
the project area, then distribute to the
project area. - '

Treated waler is distributed from the
WTP located in the project area.

Draw-off water is conveyed 18 km by
the pipeling laid along treated waier

pipeline.

Diraw-off water is distributed {from the
WTP located in the project area.

Soil Condition

Intake & WTP : Swampy

Intake : Swampy, WTP : Hard

Land Owner

Intake & WTP : Privatc owner.

Intake : Private, WTP : MODANC

Estimated
Pipeline Size
from Intake to
WwTP

Treated Water : NDHOOmm, DCIP
Draw-off Water : ND4OOmm, DCIP

Raw Water : NDI1 100mm, DCIP

Operation and Complicated because of lots of pump Easier than the master plan.
Maintcnance stations.
Costs {for Assuming Comparing with the master plan

reference only)

Construction Cost = 100
O&M Cost = 100
{ as index, no unii )

Construction Cost = 80
O&M Cost =90
( as index, no unit )

3.7-80




ATTACHMENT 2-WS

SUPPLY FAC'ILITIE_S.
_Comparison table of the pipeline route

(Bctweén Intake and Water treatnmicnt plant)

ALTERNATIVE STUDY OF LAYOUT FOR WATER

Master Plan 1986

Electric cables.

Arca Recommendation
» Rouie Obstacles Roule , Obstacles
from Intake Point Along Sucz - Cairo | Railroad (Suez - Same as the masicr | Railroad (Suez -
to Suez Railroad Road, Ismailia) plan, Ismailia)
Blation. . :

in Urban Area of Running across the | Raitroad (Suez - Round about the Railroad (Suez ~

Sucz City - urban arca. Cairo). urban arca. Cairo)
Suez-Cairo Road T Suez-Cairo Road
Water supply pipes,
Sewer pipes,

from Suez Urban

Along the coastal

Water supply pipes;

In the desert area

non

Aren road. Oil pipes, (west of Suez City)
to AtagaLE . Electric cables along Electric
Adabiyal¥.Z. transmission line
and Ring road
Total Length About I3 ki About 19.5 km

3.7-81




ATTACHMENT 3

ALTERNATIVE STUDY ON TREATMENT SYSTEM

3.7-82






ATTACHMENT 3-WS Comparison table of Sludge Disposal Method
' Drying Beds Direct Disposal
System Dingram - —
Il gurping e . R Purp
sy mmﬂj l*” _
. (25 bt 1

Constenttion and

Gravity*[low can be available between

s . Pump lifting is required. According o

liquipment the studpe basinto the drying beds. 2.5 km of conveyance, total 10 pump
stations ('one transmission and nine
B sets of 3.7 kW slurry pumps (4 for boosters) are required.
aperation and 4 for stand-by) are ®  Aboul 20 sets of 6 kW slurry pumps (10
required e convey (he sludge water to for operation and 10 for stand-by) are
the diying beds.. required.
0.7 knt of NI 150 steel pipes are
- fequired. : ® (2 lines x 2.5 km) of ND30 steel pipe is
About 2.4 ha is required for the drying required.- S
“beds in the WTP. *  Aboul 100 m2 for pump:pits (in WIP)
- and about 500 m2 for disposal well (in
: the desert) are required.. -
Clectric power for the pumps is supplied | ¢  Remote booster station is required
from the substation in W{P. additional power substation other than
No need to install the emergency substation of WTP. o
generator scls. *  Fach slurry pump station neéds each
’ emergency gencralor sets, exeept in
WTP. Hence total 9 generators are
‘ required, '
Operalion and No instrumentation is needed. ¢ Bascd on inflow quantily of the pump
Maintenance pits, sturry pump shall be operated.
. ) ®  No need to maintain the solid sludge
Gathering of dried sludge is carried out disposal daily. [Towever, periodical
by manpower. One truck {cap. 2 ton) is maintenance of pipeline and-disposat
required for the sludge conveyance from point are required.
WTP to the deserl. ‘ . .
Judgment " Construction cost: Cheap *  Construction cost: Lxpensive

O&M:  Simple and Economy

Conclusion ; Good

*  O&M: Complicate and Expensive’

Conclusion : Inferior

3.7-83




a.

Comparison of floceulation basin

Type a.  Hydraulic Type Mechanical Typa
ltem _ .
The above figures sﬁoyv-lypical types.
1. Facilities | Basin Basin | _
Baftle walls Flocculators and motors

2. Headloss

3. Reliability for
flocculation

4, A_djuslabilily- for
water mixing

5. Maintenance and
repair

6. .Desludging
7. Endurance petiod

8. Economical
aspects

81  Construction
cost

8-2 Op.eraﬁon cost

About 40 em

Good
Unadjustable
Not necessary

" Difficult

iong

100

Not necessary

Motor room/space
Compartiment walls

Neglidibla
Good

Adjustable
Necessaty

Easy
Short

210

Necessary

3.7-84




H
b. Comparison of sedimentation basin

Type a Horizontal Flow b. Horizontal Flow Type | ¢. Clarifire Type
_ Type with inclined
©ftem platesiivbes
g S
:t‘:, —_ ﬂﬂa y
ﬂ-_.-/'— T vera :_ES-E P
The above figures show typical types.
Bas.in Basin . Basin

1. Facililies

2. De(en!ion time _

3. Adaplébi!ity to
fluctuation of
‘water quality

and guantity
4. Desludging
5. Operation
6. Maintenance
and repair
7. Endurance
period
8. Economical
aspects
8-1 Construction
cost
8-2 Operalion
cost

9. Land area

Sludge scraper

3-4hrs

Very good

Easy
Easy

Easier

Long

120
100

400

inclined plates/tubes
Sludge scraper

05-1hrs

Good

Rather difficult

Easy

f-asy

Long

145
900

100

Mechanical equipment
Chemical feeding
equipment

15-2hrs
Good

Rather easy
Rather difficult

Rather difficult

Sheort

100
600

160

3.7-85




W gtg i SZTS SATIOSIIE

wo 00T : JISARI puPsS JO SSDUNDTUL

My st - gtp ATUCUMCD @ BZTS JATIDDIIL
wo gz ¢ T2aRIb JO SSIAUMOTUL
ws g7 @ I9RRT PUES JO SSHUMDTYL

um £°Q - 9°0 ATUCUWOD | BITS SATIODIIH
ws g7 ¢ [PARIb JO $SSUNOTYL
“wo gf ¢+ Iedel PUBS JO SEIWNDTYL

sI8iet I9%TTd (S

cwmmn 2y3 1B W g°g meumEﬂxOHmmm

uTseq eyl IR w gr. Areaewrxorddy

uTseEq AU3 e W {*¢ ATajeurxcaddy

A3rT10W3
FO IYBTSH (¥

~+Aresseosu ST UTseq aXeds
B BUTPNIOUT SUTSeq I93TTI 240W O OMT

ﬁ Axessasau

uoc Avw 0 -Aew cdmmn mummmu *3tun BUo

acg Kxesseseu a1 SUTSEY J83TTF 0T O% §

.hummmmuwn ST UTS®q IIRGS
mcﬂvsﬁucﬂ sUTSeq I93ITJ =I0W I0 oML

SuTseq Ja3iTI
I0 Isqunu U3
7o butdnoas (¢

‘dumd Butyses XaBq Y3 BIA

PUBS 103713 SUT USBm O POST ST ITOAIDSDI
JI93BM UTSTD B UT 183BM PRISATTI 33

aq 03 paznbay 7 JBLTTI v USUM 'SUTSEQ
193773 pejeredas.sey 1837ty Fo adia sTyz

“323717 3ebxey ayny
ysem o3 potrdde mﬂ FINPUCS IB3EMm pPalallrl
YR ©F IBZTTT ISUIC WOIT DIonpOIRUT Jajem
.paIIATTT oUn /pauwatd ag o3 perTnbal st
J23T7TI v uayM ‘dnoxb ® se surseq I93TTX

‘dumd butyses ¥oBQ 3YI BIA DURE

I23TTT aU3 Usem 03 pISn ST ITOAIISDI Iaiem
ueaTd B Ul I879BM PIIDJTTI SYI ' DIURITO

oq 03 poaTrDal ST ro3(TF ® USUM - ' SUTSEY

9T ‘o3 g yoes ssiezedes 183777 70 adiy STyl 123777 pojeaedes sey 1837717 Jo 2di3 sTyl auTTING (2
' «Rivgseoeu 2Iv $SATRA Jagjem UBRLD
/SUTSEQ Z23TTF TENDIATPUT @3uredsds oL .
“I3y30 ‘FLOPUCDS J23EM PAIDITIY UITM I8Yyl0 * 1330
yoed vmuw;mmmm ST UTS®Q I33TTT Risnag . yoe@ POIOBUUOD ST UTSBq I22TTI AIDAT zUMm peaesedos ST UTSRq I917TF AI9AT »
g I SI0N I SP30N ¢ 830N
1)
_ ¢
uleaq TYR=41y] -
Jan e ™
4BR2{]
CBALEA
A : uresd
ot o anjen
uLelg]
TR
5| 19Ul +o
2 . an{BA USEN
aimg - Ysey 20BLING
TELNG
A Jog e 431BM BALEA
Da[1qes 39Ul pa(1395 pR{IA95  zajul
(buTmeIp
R STjRWaYDS )

aIn3onias (T

{ad&y butyses Moeg 1735 wa3r
(9643 USTIBIITTZ MOTI AZTAEID) PUE UOTIRISTTY WIOFTUT ATTRIUOZTION) {2dA3 UOTIRIRTTT MOTT A31aRiD)
283773 prdes butysem ITY¥ J237T7 pide: bBuryses edejang 1837713 prder SuTysesm S0BIINS adAlL
sreiTil pTdey o 2Tgey uostaedwuos o]



paxinbsx soeds UOTIBRITRISUT TTERWS

peaTnbsx sseds uoTaeRTTEISUT 2bIET

ES *
peatnbel sorvds UOTIRTTRISUT abie] sinpescad ustierede Artep ordurs . sanpacoad. uotalvasdo ATTep XoTAWOD
DOUBUSIUTEW UT A3TnoTIITd 4 acurudjuTRY AR . SOURUSIUTRW UT A3TUOTIITA «
3500 UOTIOTIIISUGS URTH « TS02 UOTIONIZSUSD MOT « 2502 UCT3ONI3ISUOD UBTH .
. g PIpUSIICDSYY ¥ g usTIenTeAs (T
. 1500
800T | . 308 ~ 04 3007 UCTISNIISUOD (ZT
. 3500
00T . %$0L %00T SOUBUSIUTEN (TT
{wooz 35MOTQ pue quey BUTySEM dovQ B 5poaN) (Mues buTyses MorRY JO pISU ON) (Muel butusem ¥oeg ' Spasy) UCTIB[TEISUT
obxe TIBuUS sbae] Io3 aseds (01
s nardwuon

*uot30edsSUT pUR SOURUSIUTEM UT ITNOTIFTIA «
-xa7dwos @I .SIUIUMIISUT
PUE 3IOMIBU 20USNDIS OTI309T2
~dumd
-butysem 3oBq ® puT ‘IamMOTq BUTYsem ITE
e ‘$3ATeA JO IogUDU DABY ISITTT 2UL «

‘abreyostp FO
Juncwe syi o3 tenb@ ST Ianem buTysem JO

JUNCWe Y3 @SNEday 2TAWTS ST SINIDNIIS 4

sa1drrs ST 3Iom3au aousnbes .aTILeTH
-Rresseoau ST dund Burtysem

@opgans v Arug | cAressaceu 5T dund
fuTysem OB I0U ISMOTQ BuTysem MoBg
ou pue

/paSEsIsep ST S9ATEA IO ISCUTN

WSTUBRYD2W JU3 SIB{2W [YoTum ‘SuTseq
TTe 03 poptacad SIe SIBTTOIJUOD MOTS 4
" (¢ 3O ss5ED BYR
Ul uey3 poneoTTdwed sIowW st 3usulsnlpy .
.coauuwmmcH pu®R SOURUSIUTEW UT ITNOTIITA
*wo1duss . 0$TeR SIT® HIOMIDU
S3UsUNIISUT pue sousnbas oTInneTR 2YL
‘dumd Butysesx xoeg ® pue ‘dund butysem
SOBIINS ® ‘S9aTEA AUBW SIPnTOUT ITUN BYL

FIUBUBIUTEN (g

*dumnd mcﬂnmms.xomn ¥ UlIm patTiied
T . U/ M50 - 970

dund Bu ﬂsmmz BORIINS UYITM POTIIED
(UTW . )
Z°0 - $T°0 IO A3TOOT®A PRXTI B 3E)

¢ buTysem aneyansg
*3TUR 2WeS 9yl UTYITA UTSBq I2Uj0
JO Isjem PIISITTI JO . Pa2a SNONUTIUCD
utw . /W TR - 970

¢ Butysem xumm.

dwnd Butysem HOBIINS YITm PITIIELD
(UTW . ) o
510 wo A310072A PaxIl ® 3e)

) ¢ butysem 2o0®Iang
dund BuTysem XOBY UITM PITIITD
UTU L/ g0 - 90

1 BuTysesm ¥deg

270 -

spoylaw buTtysem (g

0SS ITe pur I93®m DUTUSEM 107 SaTZZON

yooTq peijelozasd odAl $sSOT pEay M7

MOOTY p2awIoIlagd

WSS AS
UTeZpIapun (2

Agp/u 027

Aep/u 02T Aepjuw ocT Ampju peT Kep/uw oz1 |#3ez UOTIEBIRTTE (9
(adf3 Butysem xoeq yies ’ p—
(2di3 uoT3IRI3TTF MOTT &3TaRID) PUR UOTIBIFTTI WIOFTUN ATTEIUOZTICE) (€43 UOTIBILTTT MOTI A3Ta®iD)
ronTT3 prdey BuTyses ITY 13377 pidex BuTYUsSEM IDRIING 193773 pTdea buryses soesing adiy
| S—
sxe17Ts prdRE IO STUEL uosIxedwel D

3.7-87



/\dvantage

Available

Pipe Disadvantage Shze Cost |
Ductilefron | 1. Hhigh strength and excellent | t. Thrusl block is required where (©1,100) [{©1,100)
pipe impac! resistant. thrust force is generated.

2. Corrasion resistant. However, thrust block will not be
3. Flexible joints. required or will be reduced in
4. Joinling warks can be volttma il restrained joinls are
easily done without a used. 0 100
skilled worker. v
5. For normal soil condition :
o special bedding is
required and can be .
backiilléd by excavaled
soil,
Steel pipe 1. High stienglh and excellemt | 1. Poor corosion resisiance
impact resislance. requiting heavy duly conrosion
2. Thrust block is not required prolective coaling or system.
because pipes are joined 2.. Welding ol joints requires a long
by welding. time and skilled worker and is o i10
interrupted by rain and ground
watar. o ’
3. Sand bed and fine sand backlilling
with compaclion are required lo o
prevent excessive deformation,
Polyvinyl 1. Lightweigly, therelore, i. The strength tends o decrease
chiorida jointing work is very easy. with increasing temperature.
pipa 2. Excellent coirosion 2. Can be damaged by orgapic
resistance. solvent, heat and vitraviolet. x -
3. Sand bed and fine sand backfilling
wilth compaction are required to
prevent excessive delormalion.
» -] 4. Thrust block is required.
Asbestos 1. Cornesion resislant excepl i. Poorimpact resistance needs
cameni under some condition. carelul handling 1o avoid damage.
pipe 2. Flexible joints. 2. Will corroded in acid water and
R acid soil.
3. Thrus! block is required. x -
4. Ashestos may aifect human
healih.
5. Sand bed and fine sand backfilling
with compaclion are required to
get a large supporting angfe.
Prestresse | 1. Gorrosion resislani, t. Poot impact resistance needs
d concrete | 2. Flexible joints. careful handling to avoid damage.
pipe 2. Rigid and requires sand bed and
fine sand backiilling with
compaction to gel a large 0 50
supportling angle, - .
3. Heavy. O-shaped rubber rings are
generally used at the joints, so
: ieakage would easily occur. .
Glass Fiber | 1. Excellen! cotrosion 1. Poor impact resislance needs
reinforced tesisiance. carelul handling to aveid damage .
pipe 2. Lightweight, therefore 2. Sand bed and fine sand backfilling %
jointing work is very easy. wilh compaction are required 1o .
prevenl excessive deformation.
3. Thrust block is required.
Note : available

1 not available

3.7-88




	CHAPTER 3 DETAILED DESIGN STUDY
	3.7 WATER SUPPLY SYSTEM
	3.7.4 Design Criteria and Specifications of Water Supply Facilities
	3.7.5 Operation and Maintenance
	3.7.6 Referenced Standard of Design
	Attachment-1 Raw Water Quality Test
	Attachment-2 Alternative Study of Layout for Water Supply Facilities
	Attachment-3 Alternative Study on Treatment System




